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Test Report Verification
MONITOR AUDIO LTD

Appllcar_lt: Unit 2, 24 Brook Road, Rayleigh, Essex England SS6 7XJ
Address: . .
United Kingdom
Manufacturer- MONITOR AUDIO LTD
; : Unit 2, 24 Brook Road, Rayleigh, Essex England SS6 7XJ
Address: . X
United Kingdom
Factorv: Premium Loudspeakers (Huizhou) Co,Ltd
Addresys-' Tymphany Industrial Area, Xin Lian Village, Xin Xu Town,
' HuiYang District, Huizhou City, GuangDong Province, China.
E.UT: Wireless Speaker
Model Number: AirStream WS100
Power Supply: DC 20V From Adapter Input AC 120V/60Hz
Test Voltage: DC 20V From Adapter Input AC 120V/60Hz
ge: Adapter 1: GPE0O60D-200325D ; Adapter 2: DY S602-200325W
Trade Name: MONITOR AUDIO Serial No.: -
Date of Receipt: March.16.2012 Date of Test: May.3~18, 2012

FCC Rules and Regulations Part 15 Subpart C:2011
ANSI C63.4:2003

The device described above is tested by EST Technology Co., Ltd.. The
measurement results were contained in this test report and EST

Test Specification:

Test Result: Technology Co., Ltd. was assumed full responsibility for the accuracy and
completeness of these measurements. Also, this report shows that the EUT
to be technically compliance with the ETSI EN FCC Rules and
Regulations Part 15 Subpart C requirements.

This report applies to above tested sample only and shall not be
reproduced in part without written approval of EST Technology Co., Ltd.
Date:May.20.2012
Prepared by: Tested by: Approved by:
Ada / Assistant Tony.Tang/ Engineer IcemanHu / Manager
Other Aspects:
None.

Abbreviations: OK/P=passed fail/F=failed n.a/N=not applicable E.U.T=equipment under tested

This test report is based on a single evaluation of one sample of above mentioned products ,It is not permitted to be
duplicated in extracts without written approval of EST Technology Co., Ltd.

EST Technology Co.,Ltd Report No. ESTE-R1205004 Page 4 of 92



FCC ID: O7TVMA191823

1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Product Name :
Model Number

FCCID

Operation frequency
Number of channel
Antenna

Modulation

Power Supply

Applicant

Manufacturer

Sample Type

Wireless Speaker

AirStream WS100

0O7VMA191823

2403.585MHz~2477.313MHz

49

Integrated antenna, 2.2 dBi gain

FHSS

DC 20V From Adapter Input AC 120V/60Hz

MONITOR AUDIO LTD.

Unit 2, 24 Brook Road, Rayleigh, Essex England SS6 7XJ
United Kingdom

MONITOR AUDIO LTD.

Unit 2, 24 Brook Road, Rayleigh, Essex England SS6 7XJ
United Kingdom

Prototype production

EST Technology Co.,Ltd Report No. ESTE-R1205004
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2. SUMMARY OF TEST

2.1. Summary of test result

Description of Test Item Standard Results
. FCC Part 15: 15.247(b)(1)
Maximum Peak Output Power DA 00-705 PASS
. FCC Part 15: 15.215
20dB Bandwidth DA 00-705 PASS
: : FCC Part 15: 15.247(a)(1)
Carrier Frequency Separation DA 00-705 PASS
. FCC Part 15: 15.247(a)(1)(iii)
Number Of Hopping Channel DA 00-705 PASS
. FCC Part 15: 15.247(a)(1)(iii)
Dwell Time DA 00-705 PASS
FCC Part 15: 15.209
. - FCC Part 15: 15.247(d)
Radiated Emission ANSI C63.4: 2003 PASS
DA 00-705
. FCC Part 15: 15.247(d)
Band Edge Compliance DA 00-705 PASS
FCC Part 15: 15.207
Power Line Conducted Emissions ANSI C63.4: 2003 PASS
DA 00-705
FCC Part 15: 15.207
Power Line Conducted Emissions ANSI C63.4: 2003 PASS
DA 00-705
Antenna requirement FCC Part 15: 15.203 PASS

EST Technology Co.,Ltd

Report No. ESTE-R1205004
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2.2. Test Facilities

EMC Lab : Certificated by CNAL, CHINA
Registration No.: L5288
Date of registration: October 28, 2011

Certificated by FCC, USA
Registration No.: 989591
Date of registration: December 07, 2010

Certificated by Industry Canada
Registration No.: 46405-9405
Date of registration: December 16, 2010

Certificated by VCCI, Japan
Registration No.: R-3663 & C-4103
Date of registration: July 25, 2011

Certificated by TUV Rheinland, Germany
Registration No.: UA 50195514 0001
Date of registration: January 07, 2011

Certificated by TUV/PS, Shenzhen
Registration No.: SCN1017
Date of registration: January 27, 2011

Certificated by Intertek ETL SEMKO
Registration No.: 2011-RTL-L1-18
Date of registration: April 28, 2011

Certificated by Siemic, Inc.
Registration No.: SLCN021
Date of registration: November 8, 2011

Certificated by Nemko, Hong Kong

Registration No.: 175193
Date of registration: May 4, 2011

Name of Firm : EST Technology Co., Ltd.

Site Location : San Tun Management Zone, Houjie Town, Dongguan,
Guangdong, China

EST Technology Co.,Ltd Report No. ESTE-R1205004 Page 7 of 92
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2.3. Assistant equipment used for test

2.3.1. Adapter 1

Manufacturer
M/N

2.3.2. Adapter 2

Manufacturer
M/N

2.4. Block Diagram

AC Mains

GOLDEN PROFIT ELECTRONICS LTD

GPE060D-200325D

DONGGUAN DONGSONG ELECTRONIC CO., LTD

DYS602-200325W

2.5. Test mode

Adapter

EUT

(EUT: Wireless Speaker)

Control EUT work in Continuous TX mode, and select test channel, wireless mode

Mode Channel Frequency
Low 2403.585MHz

FHSS Middle 2438.913MHz
High 2477.313MHz

EST Technology Co.,Ltd

Report No. ESTE-R1205004
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2.6. Test Equipment

2.6.1. For conducted emission test

Equipment Manufacturer Model No. Serial No.  |Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz  |[ESHS30 832354 Mar,13,12 |1 Year
Artificial Mains Networ |Rohde & Schwarz ~ |ENV216 101260 Mar,13,12 |1 Year
Pulse Limiter Rohde & Schwarz ESH3-Z2 101100 Aug.25,11 |1 Year
2.6.2. For radiated emission test(30-1000MHz)
Equipment Manufacturer Model No. Serial No. |Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz [ESVS10 100004 Mar,18,12 |1 Year
Spectrum Analyzer Agilent E4411B MY50140697 |Mar,18,12 |1 Year
Bilog Antenna Teseq CBL6111D [25872 June.08,11 |1 .5Year
Signal Amplifier Agilent 310N 187037 Aug,25,11 |1 Year
2.6.3. For radiated emission test(above 1000MHz)
Equipment Manufacturer [Model No. Serial No. Last Cal. |Next Cal.
Temperature controller Terchy MHQ 120 May.02,12|1 Year
Spectrum Analyzer Agilent E4408B MY44211139 |May.02,12|1 Year
\ector Signal Generator R&S SMBV100A |1407.6004K02 [May.02,12|1 Year
Double Ridged Horn Antenna [R&S HF907 100276 Jan.16.11 |2 Year
Double Ridged Horn Antenna |R&S HF907 100268 Jan.16.11 |2 Year
Log-periodic Dipole Antenna |[R&S HL223 100435 Jan.16.11 |2 Year
Biconical Antenna R&S HK116 100431 Jan.16.11 |2 Year
Trilog Broadband Antenna  |Schwarzbeck |VULB 9163 [9163-462 Jan.16.11 |2 Year
Pre-amplifer AH PAM-0118 10008 May.02,12|1 Year
Pre-amplifer R&S SCU-01 10049 May.02,12|1 Year
High Pass filter Micro HPM50111  |324455 May.02,12|1 Year
RF Cable Hubersuhner |W10.02 534096 May.02,12|1 Year
RF Cable Hubersuhner |W10.02 534123 May.02,12|1 Year
RF Cable Hubersuhner [RG 214/U 513423 May.02,12|1 Year
RF Cable Hubersuhner |[RG 214/U 523455 May.02,12|1 Year
EST Technology Co., Ltd Report No. ESTE-R1205004 Page 9 of 92
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FCC ID: O7TVMA191823

3. MAXIMUM PEAK OUTPUT POWER

3.1. Limit

For frequency hopping systems operating in the 2400-2483.5 MHz band employing
at least 75 non-overlapping hopping channels, and all frequency hopping systems in
the 5725-5850 MHz band: 1 watt. For all other frequency hopping systems in the

2400-2483.5 MHz band: 0.125 watts.

3.2. Test Procedure

The transmitter output (antenna port) was connected to the spectrum analyzer

3.3. Test Result

EUT: Wireless Speaker

M/N: AirStream WS100

Test date: 2012-5-10

Test site: RF site

Tested by: Tony Tang

Limit
Fre Result Margin
Mode (MH?) (dBm) (8)
dBm wW
Power From Adapter 1
2403.585MHz 16.36 21.00 0.125 4.64
FHSS | 2438.913MHz 16.57 21.00 0.125 4.43
2477.313MHz 16.21 21.00 0.125 4.79
Power From Adapter 2
2403.585MHz 16.33 21.00 0.125 4.67
FHSS | 2438.913MHz 16.48 21.00 0.125 4.52
2477.313MHz 16.20 21.00 0.125 4.80

Conclusion: PASS

EST Technology Co., Ltd

EST,

Report No. ESTE-R1205004
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3.4. Test Data

Power Form Adapter 1

FHSS 2403.585 MHz
- Agilent

Atten 30 dB

Ref 20 dBm
Peak

Log

10

dB/

Center 2.404 GHz

#Res BW 3 MHz #VBW 3 MHz

FHSS 2438.913 MHz
- Agilent

Atten 30 dB

/“_2_\

Ref 20 dBm
Peak

Log

10

dB/

Center 2.439 GHz

#Res BW 3 MHz #VBW 3 MHz

Mkrl 2.40392 GHz
16.36 dBm

Span 12 MHz
Sweep 4 ms (401 pts)

| Freg/Channel

Center Freq
2.40382600 GHz

Start Freq
2.39782600 GHz

Stop Freq
2.40982600 GHz

CF Step
1.20000000 MHz

Auto Mag
Freq Offset
0.00000000 Hz

Signal Track
On Off

Mkrl 2.43914 GHz
16.57 dBm

Span 12 MHz
Sweep 4 ms (401 pts)

I Freg/Channel

Center Freq
2.43920000 GHz

Start Freq
2.43320000 GHz

Stop Freq
2.44520000 GHz

CF Step
1.20000000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd

Report No. ESTE-R1205004
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FHSS 2477.313 MHz

== Agilent I Freg/Channel
Mkrl 2.47763 GHz

E:;EO dBm Atten 30 dB 16.21 dBm Center Freq
2.47763000 GHz
Log T

10
dB/ Start Freq
2.47163000 GHz

Stop Freq
2.48363000 GHz

CF Step
1.20000000 MHZ

Auto Man
Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.478 GHz Span 12 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 4 ms (401 pts)

EST Technology Co., Ltd Report No. ESTE-R1205004 Page 12 of 92
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Power From Adapter 2

FHSS 2403.585 MHz
= Agilent

Atten 30 dB

Ref 20 dBm
Peak

Log

10

dB/

Center 2.404 GHz
#Res BW 3 MHz

FHSS 2438.913 MHz

== Agilent

Ref 20 dBm
Peak

Log

10

dB/

Center 2.439 GHz
#Res BW 3 MHz

#VBW 3 MHz

Atten 30 dB

#VBW 3 MHz

I Freg/Channel
Mkrl 2.40389 GHz

16.33 dBm

Span 12 MHz
Sweep 4 ms (401 pts)

Mkrl 2.43920 GHz
16.48 dBm

Span 12 MHz
Sweep 4 ms (401 pts)

2.40382600 GHz

2.39782600 GHz

Center Freq

Start Freq

Stop Freq
2.40982600 GHz

CF Step
1.20000000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

I Freg/Channel

Center Freq
2.43920000 GHz

Start Freq
2.43320000 GHz

Stop Freq
2.44520000 GHz

CF Step
1.20000000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd

Report No. ESTE-R1205004
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FHSS 2477.313 MHz

== Agilent I Freg/Channel
Mkrl 2.47754 GHz

E:;EO dBm Atten 30 dB 16.2 dBm Center Freq
2.47763000 GHz
Log T

10
dB/ Start Freq
2.47163000 GHz

Stop Freq
2.48363000 GHz

CF Step
1.20000000 MHZ

Auto Man
Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.478 GHz Span 12 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 4 ms (401 pts)

EST Technology Co., Ltd Report No. ESTE-R1205004 Page 14 of 92
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4. 20 DB BANDWIDTH

4.1. Limit

Intentional radiators operating under the alternative provisions to the general emission limits, as
contained in 88 15.217 through 15.257 and in Subpart E of this part, must be designed to ensure
that the 20 dB bandwidth of the emission, or whatever bandwidth may otherwise be specified in the
specific rule section under which the equipment operates, is contained within the frequency band
designated in the rule section under which the equipment is operated.

4.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The
bandwidth of the fundamental frequency was measured by spectrum analyzer with
30kHz RBW and 100kHz VBW. The 20dB bandwidth is defined as the total spectrum
the power of which is higher than peak power minus 20dB.

4.3. Test Result

EUT: Wireless Speaker M/N: AirStream WS100

Test date: 2012-5-10 Test site: RF site Tested by: Tony Tang
Mode ('I\:/Iri'qz) 20dB (aa:j)w dth Limit (kHz) | Conclusion
Power From Adapter 1
2403.585MHz 2.494 / PASS
FHSS 2438.913MHz 2531 / PASS
2477.313MHz 2.569 / PASS

Power From Adapter 2

2403.585MHz 2.531 / PASS
FHSS 2438.913MHz 2.550 / PASS
2477.313MHz 2531 / PASS

EST Technology Co., Ltd Report No. ESTE-R1205004 Page 15 of 92
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4.4, Test Data
Power Form Adapter 1

FHSS 2403.585 MHz

- Agilent

Ref 20 dBm
Peak

Log

10

dB/

Center 2.404 GHz
#Res BW 100 kHz

Marker Trace

FHSS 2438.913 MHz

- Agilent

Ref 20 dBm
Peak

Log

10

dB/

Center 2.439 GHz
#Res BW 100 kHz

Marker Trace

Atten 30 dB

#VBW 100 kHz
X Axis
2.403620 GHz
2.402382 GHz
2.494 MHz

Atten 30 dB

#VBW 100 kHz
X Axis
2.438938 GHz
2.437682 GHz
2.531 MHz

| Freg/Channel
Mkr2 A 2.494 MHz

-0.03 dB

Span 7.5 MHz
Sweep 5 ms (401 pts)
Amplitude
15.53 dBm
-4.472 dBm
-0.03dB

2.40382600 GHz
2.40007600 GHz

2.40757600 GHz

Auto Mag

On Off

Center Freq

Start Freq

Stop Freq

CF Step
750.000000 kHz

Freq Offset
0.00000000 Hz

Signal Track

I Freg/Channel
Mkr2 A 2.531 MHz

0.01 dB

Span 7.5 MHz
Sweep 5 ms (401 pts)
Amplitude
15.7 dBm
-4.422 dBm
0.01dB

2.43891900 GHz

Center Freq

Start Freq
2.43516900 GHz

Stop Freq
2.44266900 GHz

CF Step
750.000000 kHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd

Report No. ESTE-R1205004
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FHSS 2477.313 MHz

= Agilent

Ref 20 dBm
Peak

Log

10

dB/

Center 2.477 GHz
#Res BW 100 kHz
Marker Trace

1 (@]

2R @

2A 1)

Atten 30 dB

VBW 100 kHz

X Axis
2.477330 GHz
2.476055 GHz

2.569 MHz

I Freg/Channel
Mkr2 A 2.569 MHz

0.2 dB

Span 7.5 MHz
Sweep 5 ms (401 pts)
Amplitude
15.55 dBm
-4.781 dBm
0.2dB

2.47733000 GHz
2.47358000 GHz

2.48108000 GHz

Center Freq
Start Freq

Stop Freq

CF Step
750.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd

Report No. ESTE-R1205004

Page 17 of 92



FCC ID: O7VMA191823

Power From Adapter 2
FHSS 2403.585 MHz

- Agilent IFreq/Channel
Mkr2 A 2.531 MHz

Ez; io dBm Atten 30 dB 0.333 dB Center Freq
2.40382600 GHz
Log I
10
ds/ Start Freq
2.40007600 GHz
Stop Freq
2.40757600 GHz
CF Step
750.000000 kHz
Auto Man
Center 2.404 GHz Span 7.5 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pts) Freq Offset

Marker Trace X Axis Amplitude 0.00000000 Hz

2.403620 GHz 15.43 dBm

2.402345 GHz -4.592 dBm .
2.531 MHz 0.333dB Signal Track
On Off

Unable to save file |

FHSS 2438.913 MHz

= Agilent | Freg/Channel
Mkr2 A 2.550 MHz

E:;EO dBm Atten 30 dB 0.217 dB Center Freq
2.43891900 GHz
Log e
10
dB/ Start Freq
2.43516900 GHz
Stop Freq
2.44266900 GHz
CF Step
750.000000 kHz
Auto Marn
Center 2.439 GHz Span 7.5 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pts) Freq Offset
Marker Trace X Axis Amplitude 0.00000000 Hz
1 @ 2.438938 GHz 15.73 dBm _—
2R @ 2.437663 GHz -4.317 dBm .
24 @ 2,550 MHz 0.217 dB Signal Track
On Off
EST Technology Co., Ltd Report No. ESTE-R1205004 Page 18 of 92
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FHSS 2477.313 MHz

= Agilent

Ref 20 dBm
Peak

Log

10

dB/

Center 2.477 GHz
#Res BW 100 kHz
Marker Trace

1 (@]

2R @

2A 1)

Atten 30 dB

VBW 100 kHz

X Axis
2.477330 GHz
2.476074 GHz

2.531 MHz

I Freg/Channel
Mkr2 A 2.531 MHz

-0.11dB

Span 7.5 MHz
Sweep 5 ms (401 pts)
Amplitude
15.43 dBm
-4.481 dBm
-0.11dB

2.47733000 GHz
2.47358000 GHz

2.48108000 GHz

Center Freq
Start Freq

Stop Freq

CF Step
750.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd

Report No. ESTE-R1205004
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5. CARRIER FREQUENCY SEPARATION

5.1. Limit

Frequency hopping systems shall have hopping channel carrier frequencies separated by a
minimum of 25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater.
Alternatively, frequency hopping systems operating in the 2400-2483.5 MHz band may have
hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of the 20 dB
bandwidth of the hopping channel, whichever is greater, provided the systems operate with
an output power no greater than 125 mwW

5.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The
carrier frequency was measured by spectrum analyzer with 100kHz RBW and

100kHz VBW.
5.3. Test Result

EUT: Wireless Speaker

M/N: AirStream WS100

Test date: 2012-5-10 Test site: RF site Tested by: Tony Tang
Channel
Mode separation Limit Conclusion
(MHz)
Power From Adapter 1
Low 1.5250 >the 20dB Bandwidth or 25[kHz]( whichever is greater) PASS
Mid 3.0810 >the 20dB Bandwidth or 25[kHz]( whichever is greater) PASS
High 1.5375 >the 20dB Bandwidth or 25[kHz]( whichever is greater) PASS
Power From Adapter 2
Low 1.5375 >the 20dB Bandwidth or 25[kHz]( whichever is greater) PASS
Mid 3.0810 >the 20dB Bandwidth or 25[kHz]( whichever is greater) PASS
High 1.5375 >the 20dB Bandwidth or 25[kHz]( whichever is greater) PASS

EST,

Report No.ESTE-R1205004 Report No. ESTE-R1205004 Page 20 of 92
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5.4. Test Data

Power From Adapter 1
Low CH

= Agilent Freg/Channel
Mkrl A 1.5250 MHz

Ref 30 dBm Atten 40 dB -0.044 dB

Peak

Log

10

dB/ Start Freq
2.40188000 GHz

Center Freq
2.40438000 GHz

Stop Freq
2.40688000 GHz

CF Step
500.000000 kHz
Auto Mal
Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.404 GHz Span 5 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pts)

Mid CH

3 Agilent Freg/Channel
Mkrl A -3.081 MHz

Ref 30 dBm Atten 40 dB -0.364 dB
Peak
Log

ES 1R ————————
10
dB/ Start Freq
% 2.43802500 GHz

Stop Freq
2.44297500 GHz

Center Freq
2.44050000 GHz

CF Step
495.000000 kHz
Auto Mar

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.441 GHz Span 4.95 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 5 ms (401 pts)
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High CH
= Agilent

Ref 30 dBm
Peak

Log

10

dB/

Center 2.477 GHz
#Res BW 100 kHz

Atten 40 dB

VBW 100 kHz

Mkrl A -1.5375 MHz
-0.08 dB

Span 5 MHz
Sweep 5 ms (401 pts)

Freg/Channel

Center Freq
2.47664000 GHz

Start Freq
2.47414000 GHz

Stop Freq
2.47914000 GHz

CF Step
500.000000 kHz
Auto Mar

Freq Offset
0.00000000 Hz

Signal Track
On Off
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Power From Adapter 2
Low CH
5 Agilent
Mkrl A 1.5375 MHz
-0.018 dB

Ref 30 dBm
Peak

Log

10

dB/

Atten 40 dB

Center 2.404 GHz
#Res BW 100 kHz

Span 5 MHz

#VBW 100 kHz Sweep 5 ms (401 pts)

Freg/Channel

Center Freq
2.40447500 GHz

Start Freq
2.40197500 GHz

Stop Freq
2.40697500 GHz

CF Step
500.000000 kHz
Auto Mar

Freq Offset
0.00000000 Hz

Signal Track
On Off

Mid CH
= Agilent
Mkrl A -3.081 MHz

Ref 30 dBm -0.045 dB

Peak
MWW

Log

10

Center 2.441 GHz
#Res BW 100 kHz

Atten 40 dB

dB/

Span 4.95 MHz
Sweep 5 ms (401 pts)

VBW 100 kHz

Freg/Channel

Center Freq
2.44050000 GHz

Start Freq
2.43802500 GHz

Stop Freq
2.44297500 GHz

CF Step
495.000000 kHz
Auto Maui
Freq Offset
0.00000000 Hz

Signal Track
On Off
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High CH

== Agilent Freg/Channel
Mkrl A -1.5375 MHz

Ref 30 dBm Atten 40 dB 0.151 dB

Peak

Log

10

dB/ Start Freq
2.47414000 GHz

Center Freq
2.47664000 GHz

Stop Freq
2.47914000 GHz

CF Step
500.000000 kHz
Auto Mar
Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.477 GHz Span 5 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 5 ms (401 pts)
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6. NUMBER OF HOPPING CHANNEL

6.1. Limit

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15

channels
6.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The
number of hopping channel was measured by spectrum analyzer with 100kHz

RBW and 100kHz VBW.
6.3. Test Result

EUT: Wireless Speaker M/N: AirStream WS100

Test date: 2012-5-10

Test site: RF site

Tested by: TaTa jiang

Mode Number of hopping channel Conclusion
Power From Adapter 1
FHSS 20 >15 PASS
Power From Adapter 2
FHSS 20 >15 PASS
Report No.ESTE-R1205004 Report No. ESTE-R1205004 Page 25 of 92
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6.4. Test Data

Power From Adapter 1

Agilent Freg/Channel
Mkrl 2.40369 GHz

Ref 20 dBm Atten 30 dB 14.61 dBm
Peak
Log
10
dB/ Start Freq
2.40000000 GHz

Center Freq
M| 2.41475000 GHz

Stop Freq
2.42950000 GHz

CF Step
2.95000000 MHz
Auto Ma

Freq Offset
0.00000000 Hz

Signal Track
On Off]

Start 2.4 GHz Stop 2.429 GHz
#Res BW 300 kHz VBW 300 kHz Sweep 4 ms (401 pts)

Freg/Channel
Mkrl 2.429725 GHz

Ref 20 dBm Atten 30 dB 12.6 dBm

Center Freq

Peak 1 B 244450000 GHz
Log
10
dB/ Start Freq
2.42950000 GHz
Stop Freq
2.45950000 GHz
' M

V1l S2
S3 FC
AA

Freq Offset
0.00000000 Hz

Signal Track
On Off]

Start 2.429 GHz Stop 2.459 GHz
#Res BW 300 kHz VBW 300 kHz Sweep 4 ms (401 pts)

Freg/Channel
Mkrl 2.47732 GHz

Ref 20 dBm Atten 30 dB . 13.93 dBm Center Freq

M 247150000 GHz

Start Freq
2.45950000 GHz

Stop Freq
2.48350000 GHz

Freq Offset
0.00000000 Hz

Signal Track
On Off]

Start 2.459 GHz Stop 2.483 GHz

#Res BW 300 kHz VBW 300 kHz Sweep 4 ms (401 pts)
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Power From Adapter 2
Agilent

Ref 20 dBm
Peak

Start 2.4 GHz
#Res BW 300 kHz

Ref 20 dBm
Peak

Start 2.429 GHz
#Res BW 300 kHz

o Agilent

Ref 20 dBm

Start 2.459 GHz
#Res BW 300 kHz

Atten 30 dB

VBW 300 kHz

Atten 30 dB

VBW 300 kHz

Atten 30 dB

VBW 300 kHz

Mkrl 2.40354 GHz
13.12dBm

1
Log *
10
dB/

Stop 2.429 GHz
Sweep 4 ms (401 pts)

Mkrl 2.454325 GHz
16.2dBm

Log *
10
dB/

Stop 2.459 GHz
Sweep 4 ms (401 pts)

Mkrl 2.47738 GHz
15.35dBm

*

Stop 2.483 GHz
Sweep 4 ms (401 pts)

Freg/Channel

Center Freq
2.41475000 GHz.

Start Freq
2.40000000 GHz

Stop Freq
2.42950000 GHz

CF Step
2.95000000 MHz
Auto Ma

Freq Offset
0.00000000 Hz

Signal Track
On Off]

Freg/Channel

Center Freq
2.44450000 GHz

Start Freq
2.42950000 GHz

Stop Freq
2.45950000 GHz

Freq Offset
0.00000000 Hz

Signal Track
On Off]

Freg/Channel

Center Freq
2.47150000 GHz

Start Freq
2.45950000 GHz

Stop Freq
2.48350000 GHz.

CF Step
2.40000000 MHz
Auto Ma

Freq Offset
0.00000000 Hz

Signal Track
On Off!
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/. DWELL TIME

7.1. Limit

The average time of occupancy on any channel shall not be greater than 0.4
seconds within a period of 0.4 seconds multiplied by the number of hopping
channels employed.

7.2. Test Result

EUT: Wireless Speaker M/N:WS100
Test date: 2012-3-10 Test site: RF site Tested by: Tony Tang

Mode Dwell time Limit Conclusion

Power From Adapter 1

FHSS 80.70 <400ms PASS

Power From Adapter 2

FHSS 81.06 <400ms PASS
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7.3. Test Data
Power From Adapter 1 : 47hop/5s * 0.4 * 49 * 0.438ms = 80.70

Freg/Channel
Mkrl 25s

Ref 30 dBm Atten 40 dB -30 dBm
Peak

Center Freq
2.40363000 GHz

Start Freq
2.40363000 GHz

Stop Freq
2.40363000 GHz

CF Step
1.00000000 MHZ,
Auto Mar
Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.404 GHz Span 0 Hz
Res BW 1 MHz #VBW 1 MHz Sweep 5 s (401 pts)

= Agilent Freg/Channel
MKrLA 437.5 s

sggio dBm Atten 40 dB -0.715 dB Center Freq
2.40363000 GHz
Log -
10
dB/ Start Freq
2.40363000 GHz
Stop Freq
2.40363000 GHz
CF Step
1.00000000 MHZ,
k Auto Mar
W1 S2HAU Ao Uiy A A
S3 FS Freq Offset
AA 0.00000000 Hz
Signal Track

On Off

Center 2.404 GHz Span 0 Hz
Res BW 1 MHz #VBW 1 MHz Sweep 5 ms (401 pts)
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Power From Adapter 1 : 47hop/5s * 0.4 * 49 * 0.440ms = 81.06

- Agilent

Ref 30 dBm
Peak

Log

10

dB/

Center 2.404 GHz
Res BW 1 MHz

Atten 40 dB

#VBW 1 MHz

Mkrl 25s
-29.32dBm

Span 0 Hz
Sweep 5 s (401 pts)

7

Freg/Channel

Center Freq
2.40406250 GHz

Start Freq
2.40406250 GHz

Stop Freq
2.40406250 GHz

CF Step
1.00000000 MHz
Auto Mai
Freq Offset
0.00000000 Hz

Signal Track
On Off

Ref 30 dBm
Peak

Log

10

dB/

Center 2.404 GHz
Res BW 1 MHz

Atten 40 dB

#VBW 1 MHz

Mkrl A 440 ps

-0.249 dB

Span 0 Hz
Sweep 4 ms (401 pts)

Freg/Channel

Center Freq
2.40406250 GHz

Start Freq
2.40406250 GHz

Stop Freq
2.40406250 GHz

CF Step
1.00000000 MHz
Auto Mai
Freq Offset
0.00000000 Hz

Signal Track
On Off
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8. RADIATED EMISSIONS

8.1. Limit

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits shown in 15.209,
all the other emissions shall be at least 20dB below the fundamental emissions, or comply with 15.209 limits.

15.205 Restricted frequency band

MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 - 410 45-515
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546
2.1735 -2.1905 16.80425 - 16.80475 960 - 1240 725-17.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-8.5
4.17725 - 417775 37.5-3825 1435 - 1626.5 9.0-92
420725 - 420775 73-74.6 1645.5 - 1646.5 93-95
6.215-6218 748 -75.2 1660 - 1710 10.6-127
6.26775 - 6.26825 108 - 121.94 1718.8 - 1722.2 13.25-13.4
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7- 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72 - 1732 3332-3339 31.2-31.8
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322-3354 3600 - 4400 A
15.209 Limit
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(nV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
74.0 dB(uV)/m (Peak
Above 1000 3 (LV)/m (Peak)
54.0 dB(uV)/m (Average)
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8.2. Block Diagram of Test setup
ANTENNA TOWER

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

———3METERS ——

EUT and
Support System

1.5m(L)*1.0m(W)*0.8m(H TURNTABLE | o8 METER
(L) (W) (H) = (WOOD) |

GROUND PLANE

8.3. Test Procedure

EUT was placed on a turn table, which is 0.8 meter high above ground. The turn table can rotate 360 degrees to
determine the position of the maximum emission level. Power on the EUT and let it working in test mode, then
test it. EUT is set 3 meters away from the receiving antenna, which is mounted on a antenna tower. The antenna
can be moved up and down between 1 meter and 4 meters to find out the maximum emission level. Both
horizontal and vertical polarization of the antenna are set on test.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency range from 30MHz to
1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 1MHz and RBW is set at 1MHz for peak emissions measurement
above 1GHz and 1MHz RBW, 10Hz VBW for average emissions measure above 1GHz

The frequency range from 30MHz to 10th harmonic (26GHz) are checked.

8.4. Test Result

30MHz—26GHz Radiated emissison Test result
EUT: Wireless Speaker M/N:AirStream WS100
Power:DC 20V From Adapter Input AC 120V/60Hz
Test date: 2012-5-12~2012-05-13  Test site: 3m Chamber Tested by: Tony Tang
Test mode: Tx Mode

Pass

Note: If the PK measured levels comply with average limit, then the average level were deemed to
comply with average limit.
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8.5. Test Data

Power From Adapter 1
30 MHz - 1000 MHz

EST Technology

Jan Tun HManagement Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-3305158585
Fax:4+86-769-330581875

Data: 133 File: Dxtest data' 2012 MMONITOR AUDIO.EMI {172}
0 Lewvel (dBulim) Date; 2012-05-13 Time; 15:0%:16
FCCPART 15 B
-5ilB-
40;——J
ﬁM
0 30 224, 418. G612, 806. 1000
Frequency {MHz)
3ite no. 3m Chamber Data no. @ 133
Dis. / Aint. 3 27137 int. pol. : VERTICALL
Limit FCC PART 15 B
Env. / Ins. Temp:25.6' ;Humi:56%Pre=ss:101.52kPa
Engineer Tony
EUT Wirelesz 3peaker
FPower DC Z0V From Adapter Input AC 1Z0V/60HE
M/N AirStresm W3I100
Test Mode TX 2403 .555MH=
Adapter 1
Ant. Cahle Emi=zsion
Fredq. Factor Loss EReading Lewvel Limits HMargin EReamark
[MH=) [(dE/m) [dE) (B [(ABuV /) (dBuv/m) [dE) [dB)
1 41.64 11.75 2.17 21.54 35.76 40.00 .24 P
2 53.:28 6.11 2.43 22.49 31.03 40.00 g.97 P
3 85.29 7.72 2.87 14.959 25.58 40.00 14.42 P
4 133.79 11.3¢6 3.58 10.75 25.69 43 .50 17.581 P
5 322.94 13.65 5.41 6.75 25.81 46.00 20.19 P
& 4539.73 17.81 6.70 10.15 34,66 46.00 11.54 P

EST Technology Co., Ltd
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EST Technology

Jan Tun Management Zone,Houjie Town,
Dongguan City, Guangdong, China

Tel:+56-769-330313355
Fax:+56-709-33031375

Data: 134
0 Lewvel {dBuim})

File: D:test data' 2012 MMONITOR AUDIO.EMI {172}

Date: 2012-05-13 Time: 15:14:27

FCCPART 15 B
-GdB
40 ::::j———————————J
Al A
030 224, 418. 612, 806. 1000
Frequency (MHz)
3ite no. 3m Chatrber Data no. @ 134
Dis. / Ant. 3 27137 int. pol. HORIZONTAL
Limit FCC PART 15 E
Env. / Ins. Temp:25.6"' ;Humi:56%Press:101. 52kPa
Engineer Tony
EUT Wireless Speaker
FPower DC ZOV From Adapter Input AC 1Z0%/60H=
M/N AirStream W3100
Test Mode TX 2403 .535MH=
Adapter 1
Ant. Cable Emis=sion
Freg Factor Loss EReading Lewvel Limits Margin EReamark
[MH=) [dE/m) [dE] [dBuv) [(dBEuV/m) (dBuv/m) [dE) (B
1 61.04 4,74 2.56 156.30 23.60 40.00 1a.40 aF
2 133.79 11.36 3.58 6.45 21.42 43 .50 22.08 aF
3 256.98 12.63 4.91 5.10 25.64 46.00 20.368 aF
4 305.453 13.11 5.28 10.14 258.53 46.00 17.47 aF
5 421.858 16.25 6.21 5.85 258.31 46.00 17.69 aF
& 492 .69 17.83 6.69 5.39 29.91 46.00 1a6.0% aF
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Jan Tun Management Zone,Houjie Town,
[ Dongguan City, Guangdong, China
E51 [ﬁ(?hll(]l(]g}' Tel:+86-769-53081586
Fax:4+86-769-8308158758

Data: 135 File: D:test data'2012 M MONITOR AUDIO.EMI (172}
0 Lewvel {(dBuvim) Date: 2012-05-13 Time: 15:19:54
FCCPART 15 B
-5iilB-
N _I—‘
-
030 224, 418. 612, 806, 1000
Frequency (MHz)
3ite no. 1 J Chamber Data no. @ 135
Dis. / Ant. T 3m 27137 Ant. pol. : HORIZCONTALL
Liwit : FCC PART 15 E
Env. / Ins=s. r Temp:Z5.6' ;Huwi:S56%FPress:101.52kPa
Engineer : Tony
EUT : Wireless Speaker
Fower : DC Z0V From Adapter Input AC 120V 60HE
MSH 1 AirStream WI100
Test Hode 1 T 2435.9153HMH:=
Adapter 1
Ant. Cahle Emmizs=ion
Fredq. Factor Loss PReading Level Limits HMargin EReamark
[MH=) [(AE/ 1) (B [dBuv) (dBuv/m) (dBuW/m) (dB) (dB)
1 62 .98 4.52 Z.63 16.43 23.88 40.00 1g.12 P
2 133.79 11.3¢ 3.58 7.57 22.51 43 .50 20.99 QF
3 256.98 12.83 4.91 T.66 Z25.20 46.00 20.80 P
4 305.45 15.11 5.28 9.05 27.44 46.00 15.56 P
= 3z4.85 15.71 5.43 G.36 zZ5.50 44,00 Z0.50 QF
& 459.78 17.81 &.70 5.24 29.75 46.00 16.25 P
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EST Technology

Jan Tun Management Zone,Houjie Town,
Dongoguan City, Guangdong, China
Tel:+56-769-5330315558
Fax:+86-769-5330315875

Data: 136 File: D:test data'2012'MMONITOR AUDIO.EMI (172)
0 Lewvel (dBulim) Date; 2012-05-13 Time: 15:25:06
FCCRART15B
$iB-
40 _____1____________J
0 30 224, 418. G612, 806. 1000
Frequency (MHz)
Jite no. 3m Chamber Data no. : 136
Di=s. / Ant. 3t 27137 Ant. pol. : VERTICAL

Limit
Env. / In=a.

FCC PART 15 B

Temp:25.6' ;Huni:56%Pres=s:101.52kPa

Tony

Wireless Speaker
DC 20V From Adapter Input AC 1Z0V/60H=

LAir3tresan WI100
T 2435.913MH=

Feading Lewvel
[dBuW)

Engineer
EUT
Fower
M/
Test HMode
Freg
[MH=
1 41
2 53
3 133
4 159
= 322
& 459

Adapter 1

Ant. Cable

Factor Loss
] [dE/m) (dB)
.64 11,75 2.17
.28 .11 Z2.43
.79 11.36 3.58
.98 10,36 3.89
94 13,65 .41
.78 17.81 G.70

.53
.55
.54
06
.75
.98

Emi=zsion
Limit=s Margin Reamark

(ABuV/m) (dBuV/m) [dE) [dB)
35.45 40.00 4.55 QF
31.09 40.00 5.91 QF
25.48 43 .50 15.02 QF
25.31 43 .50 15.1%9 QF
25.81 45.00 Z0.1%9 QF
34.47 45.00 11.53 QF
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EST Technology

San Tun Managemwment Zone,Houjie Town,
Dongguan City, Guangdong, China

Tel:+36-769-53031335
Fax:+36-769-53081378

Data: 137 File: D:test data'2012'MMONITOR AUDIO.EMI {172)
0 Level (dBulm}) Date: 2012-05-13 Time: 15:32:58
FCC PART 15 B
i[53
40-___{_________J
Iﬁ
030 224, 418. 612, 806, 1000
Frequency (MHz)
Fite no. 3m Chamnber Data no. 137
Di=s. / Ant. 3 27137 Ant. pol. VERTICAL
Limit FCC PART 15 E
Env. / In=. Temp:Z25.6' Huami: 563 Press: 101.52kPa
Engineer Tony
EUT Wireless Speaker
Fower DZ 20V From Adapter Input AC 120V/60Hz
M/N Air3tresm W3100
Test Mode T 2477.315MH=
Adapter 1
Ant. Cahble Emission
Freg Factor Loss Reading Lewvel Limits Margin Reamark
[MH=) [dE/m) (dE) [dBuW) (ABuW/m) (dBuW/m) [dE) (dB)
1 39.70 12.%90 2.1z 20.64 35.66 40.00 4.34 QF
2 E3.28 g.11 2.43 22.51 31.05 40,00 5.95 QF
3 85.29 7.72 2.87 14.89 2E5.48 40,00 14,52 QF
4 133.79 11.3¢6 3.58 10.25 25.18 43.50 15.31 QF
5 322.94 13.65 5.41 5.64 z4.70 46.00 Z21.30 QF
& 4g9.78 17.81 .70 10.02 34.53 45,00 11.47 QF
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EST Technology

Fan Tun Hanagement Zone,Houjie Town,
Dongguan City, Guangdong, China

Tel:+56-769-53051858
Fax:+86-7659-530815878

Data: 138 File: D:test data'2012 MMONITOR AUDIOEMI {172)
0 Lewvel (dBuWin) Date: 2012-05-13 Time: 15:39:53
FCCPART 15 B
5
" f
030 224. 418. 612, 806. 1000
Frequency (MHz)
S3ite no. 3m Chamwber Data no. 138
Dis. / A4nt. 3m 27137 pol. HORIZONTAL
Liwirc FCC PART 15 E
Env. / Ins. Temp:25.6' ;Humi:56%;Press:101.52kFa
Engineer Tony
EUT Wireless Speaker
FPower DC ZO0V From Adapter Input AC 1Z0V/60Hz
M/ AirStresm W3100
Test Mode T 2477.313MH=
Adapter 1
int. Cabhle Emizsion
Freqg Factor Loss EReading Lewvel Limits Margin EReamark
[MH=z) [dB/ ) [dE) [dBuv) (dBuW/ /) [(dBuV/m) [dE) (dE)
1 52,98 4.582 Z.63 14.94 Zz.39 40.00 17.61 QP
2 1535.79 11.36 3.55 7.91 ZZ .55 43 .50 Z0.865 QF
3 Z256.958 1zZ.63 4.91 7.31 Z24.585 46.00 21.15 JF
4 305.48 13.11 5.28 g.16 Z6.55 46.00 19.45 JF
= 424,79  16.18 G.24 1.95 24.37 45,00 21.63 QP
& 492 .69 17.53 .69 4,55 Z9.40 46.00 1a6.60 QF
!;_ EST Technology Co., Ltd Report No.ESTE-R1205004 Page 38 of 92
EST,



FCC ID: O7TVMA191823

1000 MHz - 18000MHz

EST Technology

Fan Tun Management Zone,Houjie Town,
Dongoguan Citv, Guangdong, China
Tel:+86-769-33081888
Fax:+86-769-83081878

Data: 53

Level {dBul/im})

120

File: Dtest data2012'MMONITOR AUDIOEMI {172)
Date: 2012-05-12 Time: 18:44:39

FCC PART 15C PEAK

G0

g FCC PART 15C AV

N S RPN SRS, N

4400. 7800. 11200. 14600, 18000
Frequency (MHz)

3m Chatber Data no. 53
3m ANT 1-18G Ant. pol. HORIZCONTAL
FCC PART 15C PELK
Temp:25.6' ;Huwi: 56%Press:101.52kPa
Tony
Wirelesz Zpeaker
DC ZO0V From Adapter Input AC 120V/60H=z
Air3cream W3100
TX 2405.555MH=
Adapter 1
Ant. Cakbhle Amp Emission
Factor Loss Factor Beading Lewvel Limits Margin ERemark
[dE/m) (dE) (B (ABuv)  (dBuW ) (dBuW/m) (dE)
27.61 .64 34.15 105.20 105.97% 74.00 -31.87% Peak
31.25 11.77 31.81 45.79 57.00 74.00 17.00 Peak
31.25 11.77 31.81 35.79 47 .00 54.00 7.0 byerage
36.52 11.54 32.09 49.67 65.64 74.00 g.36 Peak
36.52 11.54 32.09 33.52 49.49 54.00 4.51 byerage
37.91 11.85 31.93 35.35 53.01 74.00 Z0.99 Peak
38.62 11.40 35.53 32.48 46.97 74.00 27.03 Peak
41.52 10.93 32.84 30.52 50.43 74.00 23.57 Peak

01000
Jite no.
Dis. / Aint.
Limit
Env. / Ins.
Engineer
EUT
FPower
/N
Test Hode
Fredq.
[(MH=)
1 2403.59
2 4507.17
3 4507.17
4 T210.76
5 T210.76
] S9614.354
T 12017.92
5 144:21.51

Femarks: 1.

Emission Lewvel=

Antenna Factor + Cable Loss - Awmp Factor + Reading.

The emwission lewels that are 20dE helow the official
limit &are not reported.

EST Technology Co., Ltd
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FCC ID: O7TVMA191823

San Tun Management Zone,Houjie Town,
i e Dongguan City, Guangdong, China
EST 1 EChll(Jl(Jg}' Tel:+86-769-83081555
Fax:+836-7659-53051575

Data: 54 File: D:'test data'2012 IMMONITOR AUDIO.EMI {172)
120 Level (dBuvim) Date: 2012-05-12 Time: 18:46:33
1
FCC PART 15C PEAK
2 4
60
Fi FCC PART 15C AV

01000 4400. T800. 11200. 14600. 18000
Frequency (MHz)
3ite no. : 3m Chamber Data no. @ 54
Di=. / Aint. : 3m ANT 1-18G Ant. pol. : VWERTICAL
Limit : FCC PART 15C PEAE
Env. / Ins. : Temp:25.6' ;Humi:56%;Fress:101.52kPa
Engineer : Tony
EUT : Wireless Speaker
Fower : DC 20V From Adapter Input AC 120V/60Hz
M/N : Air3tream W3100
Test Mode : TX Z403.555MH=
Ldapter 1
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Beading Level Limits Margin ERemark
[MH=z) [dE/m) (dE) [dE) (ABuV) (dEuW/m) (dBuW/m) [dE)
1 2403.59 27.61 .64 34.15 110.37 110.443 74.00 0 -36.44 Peak
2 4507.17  31.25 11.77 31.81 53.897 65.18 74,00 5.82 Feak
3 4507.17  31.25 11.77 31.81 38.897 s50.18 54.00 3.82 bvrerage
4 7210.76  36.52 11.54 32.09 48.73 64.75 74,00 9.25 Feak
5 7210.76  36.52 11.54 32.09 33.78 49,75 54.00 4.25 bvrerage
[ 9614.34 37.91 11.683 31.93 35.:29 52.95 74,00 21.05 Feak
7 la017.92 38.62 11.40 35.53 34.16 45,65 74.00 25.35 Peak
g 14421.51 41.82Z 10.93 32.54 30.29 S0.z20 74,00 23.80 Feak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Awp Factor + Reading.
2. The ewission levels that are 20dB below the official
limit are not reported.
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FCC ID: O7TVMA191823

EST Technology

Gan Tun Manageiment Zone,Houjie Town,

Dongoguan City, Guangdong, China
Tel:+536-769-3530581585
Fax:+36-769-353081575

Data: 55

Level {(dBuvim)

120

File: D:test data'2012 MMONITOR AUDIC.EMI (172}
Date: 2012-05-12 Time: 18:51:20

FCC PART 15C PEAK

G0

FCC PART 15C AV

1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. 3m Chanber Data no. 55
Dis. / Ant. 3 ANT 1-18G Ant. pol. VERTICAL
Liwit FCZ PART 15C PELAK
Env. / Ins=s. Temp:25.6"' ;Humi:56%;FPress: 101.52kPa
Engineer Tony
EUT Wirele=ss Speaker
Fower DC 20V From Adapter Input AC 1Z0V/60H=
M/ hir3tream W3100
Test Hode T 2435.913MH=
Adapter 1
Ant. Cable Lmp Emis=sion
Freq Factor Loss Factor EReading Level Limits Margin Eemark
[MH=z) (dE/m) (dE) (dE) (dBuW) [(dBuV/m] [dBuWV/m) (dE)
1 2438.91 27.e0 .67 34.12 105.59 105.74 74.00 -34.74 Peak
2 4377.83 31.37 12.07 31.90 E50.41 51.95 74,00 12.05 Peak
3 4577.83 31.37 12.07 31.90 358.41 49.95 54.00 4.05 byerage
4 73ile.74 36.55 11.57 31.99 51.51 67 .64 74,00 B.36 Peak
= 73l6.74 36.55 11.57 31.99 354.51 50.64 54,00 3.36 byerage
& 9755.85 38.13 11.85 31.586 32.87 50.59 74,00 23.41 Peak
To121924.57 35.67 11.20 35.69 36.29 50.47 74,00 23.53 Peak
g 14633.453 41.45% 10.91 33.56 30.75 49.58 74,00 24.42 Peak

Femarks: 1.

Emis=sion Lewvel= Antenna Factor + Cable Loss - Lnp Factor + REeading.
The emission lewvels that are 20d4E below the official
limit are not reported.

EST Technology Co., Ltd Report No. ESTE-R1205004
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FCC ID: O7TVMA191823

EST Technology

Jan Tun Managemment Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-583081888
Fax:+36-7659-530531573

Data: 56

File: D:'test data 2012 MMONITOR AUDIO.EMI (172)

Lewvel (dBuVvim)

Date: 2012-05-12 Time: 18:54:09

120

FCC PART 15C PEAK

G0

FCC PART 15C AV

-

WWEM?MW

1000
3ite no.
Dis. / Ant.
Limit
Env. / Ins.
Engineer
EUT
Power
M/
Test Mode
Freg
[MH=z)
1 2438.91
2 4577.83
3 4577.83
4 7316.74
= T316.74
[ Q755,65
7 12194.57
5 14633.45

4400. 7800, 11200. 14600, 18000
Frequency {MHz)
3w Charnber Data no. @ 56
3o INT 1-18G int. pol. : HORIZCOWTLL

FCC PART 15C PEAK
Temp:Z25.6' ;Humi:56% ;Press:101.52kPa

Tony

Wireless Speaker

DC 20V From Adapter Input AC 120V/60Hz
AirStream W3100

T 2438.213MH=

Ldapter 1
Ant. Cahble
Factor Loss
[dBES 1) [dE)
27.60 G.67
31.37 12.07
31.37  12.07
36.55 11.57
36.855 11.57
38.13 11.65
ig.e7?  11.:20
41.45 10.91

Lynp Emission
Factor Reading Lewel Limits Margin Remark
[dE] (dBuWV) (dBuV/m) (dBuV/m) [dE)

34,12 105.16 105.31 74,00 -31.31 Peak
31.90 46.89 Eg.43 74,00 15.57 Peak
31.90 35.89 47.43 54.00 .57 bverage
31.99 47.45 B3.55 74,00 10.42 Peak
31.99 32.45 45.58 E4.00 5.42 bverage
31.86 31.83 49,75 74,00 2425 Peak
35.89 33.:23 47.41 74,00 Z6.59 Peak
33.56 30.55 49.35 74,00 Z4.62 Peak

Remarks: 1. Emission Lewvel=
2. The emission lewvels that are 20dB below the official
limit are not reported.

hntenna Factor + Cable Loss - hwp Factor + Reading.

EST Technology Co., Ltd
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FCC ID: O7TVMA191823

San Tun Management Zone,Houjie Town,
Dongguan Citvy, Guangdong, China

EST r[‘!:".ChlltZJI(JgT Tel:+86-769-533031585

Fax:+36-769-33031373

Data: 57 File; D:test data'2012 MMONITOR AUDIC.EMI {172}
120 Lewvel (dBu\Vim) Date; 2012-05-12 Time: 19:08:30
1
FCC PART 15C PEAK
o0 2 ; FCC PART 15C AV

P

\,W/"J At G N DB SRR T

1000 4400. T800. 11200. 14600. 18000
Frequency (MHz)
3ite no. 3 Chatber Data no. @ 57
Dis. / Ant. Jm ANT 1-18G Ant. pol. : HORIZONTAL
Limit FCC PART 15C PELRE
Env. / Ins. Temp:25.6"' ;Humi: 56%;Press: 101.52kPa
Engineer Tany
EUT WMireless Speaker
Paower DC ZO0V From Adapter Input AC 120V 60HzZ
MW AirZ3tresm W3100
Test Mode T 2477.313MH=
Ldapter 1
Ant. Cakbhle Lmp Emi==sion
Freg Factor Loss Factor Reading Lewel Limits Margin ERemark
[MH=z) (dB/m) [dE) (dE) [ABuW) (dBuW/m) [dBuV/m) (dE)

1 2477.31 27.58 .71 34.03 104.37 104.63 74.00 -30.63 Peak

2 4954.63 3l.49% 12.44 31.97 40.061 52.57 74.00 21.43 Feak

3 7431.94 36.54 11.60 31.93 40.95 57.19 74.00 16.81 Peak

4 7431.94 36.54 11.60 31.93 30.95 47.19 54.00 6.581 byerace

5 Q9po9.25 38.14 11.61 31.76 32.71 50.70 74.00 23.30 Peak

6 123g56.57 38.73 11.01 35.36 33.73 435.11 74.00 25.89 Feak

7 14863.58 40.65 10.85 34.39 33.19 50.33 74.00 23.687 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - imp Factor + Reading.

2. The emission levels that are 20dB khelow the official
limit are not reported.
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EST Technology

FCC ID: O7TVMA191823

Dan Tun Management Zone,Houjie Town,
Dongoguan City, Guangdong, China
Tel:+56-769-53051558
Fax:+56-769-330515873

Data: 58

Level {dBuvim)

120

File: D:test data' 2012 MMONITOR AUDIC.EMI {172)
Date: 2012-05-12 Time: 19:14:08

1

FCC PART 15C PEAK

60

FCC PART 15C AV

[gh}

#ﬂMvwwﬂNwE“Mm»mmmMMimrﬂﬂgkfmkamwhmuh&xwﬂgﬂ

e

4400, 7800. 11200. 14600, 18000
Frequency (MHz)

3m Chamber Data no. 58
3m ANT 1-15G int. pol. VERTICALL
FCC PART 15C PELAK
Tewp:25.6' tHumi:56%:Pres=s:101.52kFa
Tony
Wirele=szs Speaker
DC 20V From Adapter Input AC 120V/60H=z
hir3treawm W3100
TE 2477.313MH=
hdaprer 1
Ant. Cakble Awmp Emission
Factor Loss Factor Beading Lewvel Limit=s Margin ERemark
[dE/m) (dE) (dE) (dBuV] (dBuW/m) (dBuV/m) (dE)
27.58 &.71 34.03 110.22 110.48 74.00 -36.48 Peak
31.49 12.44 31.97 39.67 51.63 74.00 22.37 Peak
36.54 11.60 31.93 42.86 59.07% 74.00 14.93 Peak
36.54 11.60 31.93 31.86 45.07 54 .00 5.93 byerage
35.14 11.61 31.76 33.96 51.85 74.00 22.05 Peak
38.73 11.01 35.36 33.32 47 .70 74.00 26.30 Peak
40.85 10.85 34.392 33.01 50.15 74.00 23.835 Feak

Emission Lewel=

1000
Site no.
Di=a. / Aint.
Limit
Env. / In=a.
Engineer
EUT
Power
M/
Test Mode
Fredq.
[{MH=)
1 2477.31
2 4954, 63
3 T431.94
4 T4531.94
= Q909,25
6 12386.57
7 14863.88
Femarks: 1.
2.

Antenna Factor + Cable Loss - hop Factor + Beading.

The emwission lewvels that are Z0dE below the official
limit are not reported.

EST Technology Co., Ltd
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FCC ID: O7TVMA191823

18000 MHz - 25000MHz

EST Technology

Jan Tun Management Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+86-769-830815888
Fax:+86-769-58303158782

Data: 63 File: D:test data'20 12 MMONITOR AUDIOEMI (172)
120 Level {dBuVim) Date: 2012-05-12 Time: 19%:31:56
FCC PART 15C PEAK
60
FCC PART 15C AV
1WW
013000 19400. 20800. 22200. 23600, 25000
Frequency (MHz)
3ite no. 3 Chamber Data no. : 63
Dis. / Aint. 3m ANT ABCOVE 158G Ant. pol. VERTICLL
Liwit FCZ PART 15C PELE
Env. / Ins. Temp:25.6' ;Humi: 56%:Press:101.52kFa
Engineer Tony
EUT Wireless Speaker
FPower DC Z0OV Fromw Adapter Input AC 1Z20V/60Hz
M/ Air3tresm W3100
Test Mode TX 2403 .585MH=
Adapter 1
int. Cakhle Lmp Emis=sion
Fredq. Factor Loss Factor Beading Level Limits Margin Eemark
[MH=) [dE/m) [dE) (dE) (dABuV) (dBuW/m) (dBuV/m) (dE)
1 21143.00 45.21 20.19 35.87 19.38 EO.11 74,00 23.89 Peak
Z 24015.00 45.60 Z2.05 3z2.54 17.89 5z.70 74,00 z21.30 Peak

Femarks: 1.

Emission Lewvel= Antenna Factor + Cabkble Loss - Amp Factor + Reading.

2. The emission lewels that are 20dE helow the official
limit are not reported.

EST Technology Co., Ltd Report No.ESTE-R1205004
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FCC ID: O7TVMA191823

EST Technology

San Tun Management Zone, Houjie Town,
Dongouan City, Guangdong, China
Tel:+26-759-83051588
Fax:+36-769-830581575

Data: 64

Level (dBuv/im)

120

File; D:test data 2012 M MONITOR AUDIO.EMI {(172)
Date: 2012-05-12 Time: 19:36:25

FCC PART 15C PEAK

60

FCC PART 15C AV

1MW
fWw4dﬂw«ﬂunf””hﬁwfyvaﬁmﬁﬂm

18000

3ite no.
Di=. / Ant.
Limit

Env. / Ins.
Engineer
EUT

Power

M/

Test Mode

Freq.
[MH=)

1 zZ0849.00
2 237es.00

Remarks: 1.

Emmission Lewel=

19400, 20800. 22200. 23600, 25000
Frequency (MHz)
3m Chamber Data no. : 64
3m ANT ABVOE 128G Ant. pol. HORIZCONTAL
FCC PART 15C PELE
Temp:25.6' ;Humi:56% ;Press:101.52kPa
Tony
Wireless Speaker
DC 20V From Adapter Input AC 120V/60Hz
Lir3treswm WI100
TX 2403 .555HH=
Ldapter 1
int. Cable bLwmp Emission
Factor Loss Factor Reading Level Limits Margin Remark
(dE/m) (dE]) (dE]) (dEuV)] (dBuV/m) (dBuV/m) [dE)
46.22  20.07 35.94 18.:26 45.61 74.00 25.39 Peak
45,65 21.84 33.04 17.25 E1.70 74,00 22.30 Peak

hntenna Factor + Cable Loss - Awp Factor + Reading.

2. The emisszion lewvels that are 20dE helow the official
limit are not reported.

EST Technology Co., Ltd
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FCC ID: O7TVMA191823

EST Technology

Jan Tun Management Zone,Houjie Townh,
Dongguan City, Guangdong, China
Tel:+56-769-53051355
Fax:+56-769-53051375

Data: 62

Level (dBuvin)

File: Dxtest data'2012 MMONITOR AUDIO.EMI {172)
Date: 2012-05-12 Time: 19:26:26

120

FCC PART 15C PEAK

G0

FCCPART 15C AV

1MW
WW

18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
Fite no. 3 Chamber Data no. : 62
Dis. / Ant. 3m ANT ABOVE 185G Ant. pol. VERTICAL
Liwit FCZ PART 15C PELK
Env. / Ins. Temp:25.6"' ;Humi: 56%; Press: 101.52kPa
Engineer Tony
EUT Wirele=ss Speaker
Fower DC ZO0V From Adapter Input AC 1Z0V/60HzZ
M/ Air3tresm W3100
Test Hode TX 2435.913MH=
Adapter 1
Ant, Cable ALmp Emis=sion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) (B /1) (dE) (dE) (dBuY) [(dBuV/m] [dBuWV/m) [dE)
1 21353.00 46.09 Z20.25 35.49 15.74 49.62 74.00 Z4.38 FPeak
2 23943.00 45.e61 21.99 32.85 17.:27 52.02 74.00 21.98 FPeak
Femark=: 1. Ewmission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The emission lewels that are Z20d4B below the official
limit are not reported.

EST Technology Co., Ltd
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FCC ID: O7TVMA191823

EST Technology

Jan Tunh Management Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-833081858
Fax:+56-769-83081878

Data: 61

Level {dBul/im)

120

File: Dtest data 2012 WMMONITOR AUDIO.EMI {172}
Date: 2012-05-12 Time: 19:23:05

FCC PART 15C PEAK

G0

FCC PART 15C AV

18000 19400. 20800. 22200. 23600, 25000
Frequency (MHz)
3ite no. 3m Chatber Data no. @ 61
Dis. / Ant. 3m AT ABVOE 138G Ant. pol. HORIZCHNTAL
Liwit FCC PART 15C PELK
Env. / Ins. Temp:25.6' ;Humi:56%Press:101.52kPa
Engineer Tony
EUT Wireless Speaker
FPouwer DC Z0V From Adapter Input AC 120V/60Hz
M/N Air3tream W3100
Test Mode T 2435.913MH=
Adapter 1
Ant. Cable  Lwp Emis=ion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [ dE /) (dE) (dE) (dBuWV) (dBuV/m) (dBuV/m) (dE)
1 21409.00 46.05 20.31 35.44 17.03 47 .95 74.00 Z6.05 Peak
2 23383.00 45.63 21.49 33.46 17.1g 50.87 74.00 23.13 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Lwp Factor + Eeading.

2. The emisszion levels that are Z0d4dE below the official
limit are not reported.

EST Technology Co., Ltd
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FCC ID: O7TVMA191823

EST Technology

Jan Tun Management Zone,Houjie Town,
Dongouan City, Guangdong, China
Tel:+56-769-833051555
Fax:+86-760-33081378

Data: 60

Level {dBuvim)

120

File: Dktest data'2012 M MONITOR AUDIO.EMI {172}
Date: 2012-05-12 Time: 19:19:38

FCC PART 15C PEAK

60

MW

FCC PART 15C AV
1 z\.—.—-w«.-’\-mwwu*’

18000 19400, 20800. 22200. 23600, 25000
Frequency {MHz)
3ite no. Jm Chamber Data no. : 60
Dis. / Ant. 3m ANT ABVOE 135G int. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / In=. Tewmp:z25.6' ;Huni:56%:Fre=s=:101.52ZkFa
Engineer Tony
ETT Wireles=s Speaker
Fower DC 20V From Adapter Input A 120V/60H=
e AirStresm W3S100
Test Mode TE 2477.313MH=
Adapter 1
int. Cable  Lmp Emis=sion
Freg. Factor Lo=ss Factor BReading Lewel Limit=s Margin ERemark
[MH=z) (dE/m) [cE) () (dBuW)  (dBuW/m) (dBuV/m) [dE)
1 21%34.00 45.74 20.53 34.97 16.58 47 .88 74.00 Z6.12 Peak
2 23765.00 45.865 21.54 33.04 16.03 50.53 74,00 23.47 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - wp Factor + Reading.

Z. The emission levels that are Z0d4E helow the official
limit are not reported.

EST Technology Co., Ltd
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FCC ID: O7TVMA191823

3an Tun Management Zone,Houjie Town,
i e Dongouan City, Guangdond, China
EST 1 'l:‘f(?hllﬂl(]tﬂ' Tel:+86-769-83081588
Fax:+86-769-8530581578

Data: 59 File: D:test data'2012 MMONITOR AUDIO.EMI {172}
120 Level (dBuVim} Date: 2012-05-12 Time: 191719
FCC PART 15C PEAK
G

FCC PART 15C AV
£

1#“%HWVAAWHWMAMH#W;wwgdvﬁﬂqM*J_Jnurmﬁ
M

18000 19400. 20800. 22200. 23600. 25000
Frequency {(MHz)
Site no. 1 3m Chawber Data no. @ 59
Di=. / Ant. : 3m LANT ABOWE 18G int. pol. : WERTICAL
Limit : FCC PART 15C PELE
Ewr. / Ins. i Temp:25.6' ;Humi:56%;Press:101.52kPa
Engineer : Tony
EUT : Wireless Speaker
Power : D 20V From Adapter Input AC 1Z20V/60Hz
M/ ! AirStream W3100
Test Mode : TE 2477.315HMH=
Adapter 1
Lnt. Cable Lmp Emission
Freq. Factor Loss Factor RBeading Lewel Limits Margin ERemark
[MH=) [dAB/ta) [dE) [dE) (dBuW) (dBuW/m] (dBuV/m) [dE)
1 21175.00 46.20 20.21 35.864 16.40 q47.17 74.00 26.83 Peak
2 23964.00 45.61 Z2Z2.02 32.53 15.54 50.64 74,00 23.36 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Amp Factor + Reading.

Z. The ewmiszion lewvels that sre Z0dE below the official
limit are not reported.
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FCC ID: O7TVMA191823

Power From Adapter 2
30 MHz - 1000 MHz

EST Technology

3an Tun Management Zone,Houjie Town,
Dongguan City, Guangdong, China

Tel:+36-769-33031552
Fax:+36-769-33081373

Data: 139

0 Level (dBulimj)

File: Dx'test data'2012'MMONITOR AUDIO.EMI {172)

Date: 2012-05-13 Time: 15:41:16

FCCPART 15 B
-HilE
40———J
N
030 224, 418. 612, 806. 1000
Frequency (MHz)
Fite no. Jm Chawber Data no. 139
Iis. / Ant. 3m 27137 int. pol. VERTICLL
Limit FCC PART 15 B
Enwv. / Ins. Temp:25.6' ;Huwmi: 56%Pres=s:101.52kPa
Engineer Tony
EUT Wireless Speaker
Fower DC Z0V From Adapter Input AC 120V/60H=z
M/ Lir3tream W3100
Test Maode TX 2403 .5585NH=
Ldapter 2
Ant., Cable Emission
Fredq. Factor Loss PReading Lewvel Limits Margin Reamark
[MH=) [ dB/m) (dE) [dBuv) [dBuW /) (dBuV/m) (dE) (dE)
1 41.64 11.75 2.17 21.54 35.76 40.00 4.24 QF
2 53.28 6.11 2.43 22.49 31.03 40.00 5.97 QF
3 133.79 11.36 3.58 10.75 25.69 43,50 17.581 QF
4 256.958 12.63 4.91 6.39 23.93 46.00 2z .07 QF
5 JZZ.94 13.65 5.41 G.75 25.81 46.00 20.15 QF
& 459.753 17.81 6.70 10.15 34.66 4g.00 11.34 QF

EST Technology Co., Ltd
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FCC ID: O7TVMA191823

EST Technology

Jan Tun Management Zone,Houjie Town,

Tel:+56-769-530581555
Fax:+56-769-33031375

Dongguan City, Guangdong, China

Data: 140 File: D:test data'2012 MW MONITOR AUDICEMI {172)
0 Lewel {dBuv/im} Date: 2012-05-13 Time: 15:48:27
FCCPART 15 B
-GiB
N f
A
0 30 224, 418. G612, 206, 1000
Frequency (MHz)
3ite no. 3m Chamber Data no. @ 140
Dis. / Aint. 3 27137 int. pol. HORIZONTALL
Limit FCC PART 15 E
Env. / Ins. Temp:25.6' ;Humi:56%;Pres=s:101.52kPa
Engineer Tony
EUT Wirele=sz 3peaker
Power DC 20V From Adapter Input AC 120V/60H=
M/N AirStresm W3100
Test Mode T¥ 2403 .585MH=
Adapter 2
Ant. Cahle Emi=ssion
Freqg Factor Loss EReading Lewvel Limits HMargin Feamark
[MH=z) (dE/m) [dE) [dBuW) [(ABuV/m) (dEuv/m) (dE) [dE)
1 61.04 4,74 2.56 16.30 23.60 40.00 1a.40 P
z 133.72 11.36 3.58 6.45 z1.4z2 43 .50 2z2.08 QF
3 256.98 12.63 4.91 .10 25.64 45.00 20.36 P
4 305.48 13.11 5.28 10.14 28.53 45.00 17.47 QP
5 421.88 16.25 6.21 4.85 27.31 45.00 15.89 P
6 492 .69 17.83 6.69 5.39 29.91 45.00 1a.09 P

EST Technology Co., Ltd Report No.ESTE-R1205004
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FCC ID: O7TVMA191823

Jan Tun HManagement Zone,Houjie Town,
Dongguan City, Guangdong, China

EST '["i:"f(?hll(.‘lllilgﬁ' Tel:+56-769-530518588

Fax:+56-765-533081578

Data: 141 File: D:test data2012'MMONITOR AUDIO.EMI {172)
0 Lewvel (dBu'/im) Date: 2012-05-13 Time: 15:53:54
FCC PART 15 B
-GidB
40———J
Wr
030 224, 418. G612, 806, 1000
Frequency (MHz})
3ite no. 3m Charnber Data no. : 141
Dis. / Ant. 3r 27137 hnt. pol. : HORIZONTAL
Liwit FCZ PART 15 E
Env. / Ins. Temp:25.6"' ;Hunmi: 56% ;Press: 101.52kPa
Engineer Tony
EUT Wirele=szs Speaker
Fower DC 20V From Adapter Input AC 120V/60H=
M/ Air3tresm W3100
Test Hode T 2435.915MH=
Adapter 2
Ant. Cahle Emis=sion
Freg Factor Loss PReading Lewvel Limits HMargin Reamark
[MH=z) [dE /1) [dE) [dEuV) [ABuWV /o) [dBEuV/m) [dE) [dE)
1 G2 .95 4,52 Z.63 16.43 Z253.88 40.00 16.12 QF
2 133.79 11.3¢6 3.58 7.57 22.51 43 .50 20.99 QF
3 245.34 11.0¢6 4.77 7.64 23.47 46.00 22.53 83
4 2E56.98 12.63 4.91 T.66 Z5.20 46,00 20.80 QF
= 305.43 13.11 E.28 9.05 27.44 46.00 15.56 QF
& 459,78 17.81 G.70 .24 z9.75 46.00 16.25 QF
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FCC ID: O7TVMA191823

EST Technology

Jan Tun Management Zone,Houjie Town,
Dongoguan City, Guangdong, China
Tel:+56-769-5303158585
Fax:+86-769-530315875

Data; 142

File: D-test data' 2012 M MONITOR AUDIC.EME {172}

0 Lewvel (dBulim)

Date; 2012-05-13 Time: 15:59%:06

FCCPART 15 B
-GiB
40 _I’—‘
il
0 30 224, 418. G612, 806. 1000
Frequency (MHz)
3ite no. 3m Charmber Data no. : 142
Di=s. / Ant. 3m 27137 Ant. pol. : VERTICAL
Limit FCC PART 15 B
Env. / Ins. Temp:25.6' ;Humi:56%Press:101.52kPa
Engineer Tony
EUT Wirelesz Speaker
Fower DC ZO0V From Adapter Input AC 1Z0W/60H=
M/ AirStream W3100
Test Mode T 24358.913MH=
Adapter 2
Ant. Cahle Emi=ssion
Freg Factor Loss EReading Level Limitzs Margin Reamark
[MH=) [dE/m) [dE) [dBuW) [(ABuV/ro) [dBuV/m) [dE) (B
1 41.64 11.75 2.17 21.53 35.45 40.00 4.55 )3
2 53.:28 6.11 2.43 22.55 31.09 40.00 §.91 )3
3 133.79 11.3¢6 3.58 10.54 25.48 43 .50 15.02 )3
4 159.98 10.3¢6 3.89 11.06 25.31 43 .50 15.19 )3
5 322.94 13.65 5.41 6.75 25.81 45.00 20.19 )3
& 4539.73 17.81 6.70 9.96 34.47 45.00 11.53 )3

EST Technology Co., Ltd
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FCC ID: O7TVMA191823

EST Technology

Zan Tun Managemwent Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-53051555
Fax:+56-769-53051575

Data: 143 File: D:test data'2012'MMONITOR AUDIOEMI (172}
80 Lewel {(dBuvim) Date: 2012-05-13 Time: 16:06:58
FCCPART 15 B
-wdB
40 _I’—‘
030 224, 418. G612, 806, 1000
Frequency {(MHz)
Zite no. 3m Chamber Data no. @ 143
Di=. / Aint. 3m 27137 hrt. pol. : WERTICAL
Limit FCZ PART 15 E
Env. / Ins. Temp:25.6' ;Humi: 56%Press:101.52kPa
Engineer Tony
EUT Wireless Speaker
Power DC Z0V From Adapter Input AC 120V/60Hz
M/N LirStream W3100
Test Mode TX 2477.313HMH=
Ldapter 2
Ant. Cable Emission
Fredg Factor Loss Reading Lewvel Limits Margin Feamark
[MH=) [dE/m) [dE) [dBuV) (dBuV/m) (dBuV/m) (dEB) [dE)
1 39.70 12.90 2.12 19.64 id4.66 40,00 5.34 2P
2 E3.z2a 6.11 2.43 22.51 31.05 40,00 5.95 QF
3 159.953 10.3¢6 3.89 10.76 25.01 43,50 15.49 QF
E: J22.94 13.65 5.41 5.64 Z4.70 46,00 21.30 2P
5 4z21.88 16.25 6.21 Z.30 Z4.76 46,00 21.24 2P
& 4g9.73 17.81 6.70 10.02 34.53 46.00 11.47 QF
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FCC ID: O7TVMA191823

EST Technology

Jan Tun HManagement Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-3305158585
Fax:+586-769-330581875

Data: 144

File: D:test data2012 MMONITOR AUDHO.EMI {172)

0 Lewvel (dBuv/imj

Date; 2012-05-13 Time: 16:12:53

FCCPART 15 B
-gilB-
40 _,—‘_I
0 30 224, 418. G612, 806. 1000
Frequency (MHz)
3ite no. 3m Charmber Data no. : 144
Dis. / Ant. 3 27137 hnt. pol. : HORIZONTLL
Limit FCC PART 15 B
Env. / Ins. Temp:25.6' ;Humi: 56%Pre=ss:101.52kPa
Engineer Tony
EUT Wireless 3peaker
Fower DC Z0V From Adapter Input AC 120V/60HE=
M/ hir3tresm WI100
Test Mode T 2477.313MH=
Ldapter 2
Ant. Cable Emi=ssion
Freg Factor Loss EReading Lewvel Limits HMargin Reamark
[MH=) [dE/m) (dE) [dBuW) [(ABuV/m) (dEuv/m) [dE) [dB)

1 62 .98 4,52 2.63 14.594 22.39 40.00 17.81 P

2 133.79 11.36 3.58 7.91 22.85 43 .50 Z0.85 P

3 256.98 12.63 4.91 7.31 24.85 45.00 21.15 P

4 305.453 13.11 5.28 g.16 26.55 45.00 19.45 P

5 424,79 16.18 6.24 1.95 24.37 45.00 21.63 P

& 492 .69 17.83 6.69 4.88 29.40 45.00 16.680 P
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FCC ID: O7TVMA191823

1000MHz-18000MHz

EST Technology

San Tun Management Zone,Houjie Towr
Dongouan City, Guangdong, China
Tel:+36-769-330531358
Fax:+36-769-330531378

Data: 69

File: D:test data'2012'MMONITOR AUDIC.EMI {172}

Lewvel (dBuvin)

120

Date: 2012-05-13 Time: 10:57:41

FCC PART 15C PEAK

60 : |
4] . o FCCPART 15C AV
.hh%Mﬁ#“ﬁmﬁbwwmehqu%}AwﬁhwnﬂjhﬂwﬂﬁwffmwMxxH”JMWWT#RMﬂH
01000 4400, 7800, 11200. 14600, 18000
Frequency {MHz)
Jite no. 3Jm Charber Data no. : 69
Dis. / Ant. 3m AT 1-18G hnt. pol. HORIZOMTALL

Limit
Env. / Ins.

Engineer
EUT
Fower
M/
Test Mode
Freg
[MH=
1 2403
2 4507
3 4507
4 7210
5 7210
& 9514
712017
g 14421

FCZ PART 152 PEALE

Temp:25.6"' ;Humi:56%;Press: 101.52kKFPa
Tony
Wirele=ss Speaker
DC 20V From Adapter Input AC 1Z20V/60H=
AirZtreamm W3100
T 2403 .585MH=

Adapter 2

Ant. Cahle

Factor Loss
1 [dE/ tn) (dB)
.59 27,61 6. 64
.17 31.25  11.77
.17 31.25  11.77
.76 36052 11.54
.76 36052 11.54
L34 37.91 11.68
.92 38,62 11.40
.51 41.8:2 10.93

Arp Emis=sion
Factor Reading Lewvel Limit=s Margin EFemark
(B (dBuW] [(dBuV/m] (dBEuv/m) [clB)
34.15 102.64 102.71 74.00 -28.71 Peak
31.81 38.50 49.71 54 .00 4.29 bverage
31.81 49.50 60.71 74 .00 13.29 Peak
32.09 47.51 63.48 74 .00 10.52 Peak
32.09 31.23 47.20 54 .00 6.80 bverage
31.93 35.56 53.22 74 .00 20.78 Peak
35.53 36.1¢6 50.65 74 .00 23.35 Peak
32.84 32.80 52.71 74 .00 z21.29 Peak

Femarks=s: 1.

Emission Lewvel=

limit are not reported.

Antenna Factor + Cable Loss - Anmp Factor + Reading.
The emission lewvels that are 20dB below the official

EST Technology Co., Ltd
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FCC ID: O7TVMA191823

Jan Tun Management Zone,Houjie Town,
Dongguan City, Guangdong, China

EST Tﬁ(ﬁhll(]l(]g}' Tel:+536-769-33051888

Fax:+536-769-583031373

Data: 70 File: D:test datat2012'MMONITOR AUDIOEMI (172)
120 Lewvel (<dBu'im) Date; 2012-05-13 Time: 10:59:09
1
FCC PART 15C PEAK
2
4
60

g FCC PART 15C AV

.~

A * :

1000 4400. 7800, 11200, 14600, 18000
Frequency (MHz)
Zite no. 3m Charmber Data no. @ 70
Di=s. / Ant. 3 AT 1-18G hnt. pol. : WERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Temp:25.6"' ;Humi:56%;Press:101.52kPa
Engineer Tony
EUT Wireleszs Speaker
FPower DC ZO0V From Adapter Input AC 1Z0%/60H=
M/ AirStream W3100
Test Mode T 2403 .5835MH=
Ldapter 2
Ant. Calle  Amp Emi=ssion
Freg Factor Loss Factor Reading Lewvel Limits Margin ERemark
[MH=) (B /) [dE] [dE) (dBuv) [(dBuV/m) (dBuW/m) [dB)
1 2403.59 27.61 6.64 34.15 106.54 106.61 74,00 -32.61 Peak
2 4307.17 31.25 11.77 31.81 53.1Z2 64.33 74,00 9,867 Peak
3 4307.17 31.25 11.77 31.81 38.1Z2 49.33 54.00 4,867 bverage
4 7210.76 36.52 11.54 32.09 45.23 61.20 74,00 12.80 Peak
5 7210.76 36.52 11.54 32.09 31.23 47 .20 54.00 &.80 bverage
& 9514.34 37.91 11.85 31.93 35.62 53.:28 74,00 20.72 Peak
7 12017.92  38.62 11.40 35.53 31.00 45.449 74,00 258.51 Peak
8 14421.51 41.52 10.93 32.54 28.485 45.39 74,00 25.61 Peak
Femark=s: 1. Emission Lewvel= ALntenna Factor + Cable Loss - Lwmp Factor + Feading.

2. The emission levels that are 20d4E below the official
limit are not reported.
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EST Technology

FCC ID: O7TVMA191823

Jan Tun Manageiment Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-833051558
Fax:4+86-769-83305815875

Data: 71 File: D:'test data'2012'MMONITOR AUDIO.EMI (172}
120 Level {dBu\/m) Date: 2012-05-13 Time: 11:05:13
FCC PART 15C PEAK
3
G0
2 - o FCCPART 15C AV
ﬂU»uwﬂﬂﬂdeFﬂﬁRJMW\W;LVHﬂMWwa{x\Hﬁthhﬂq}Mﬂ/
01000 4400, 7800, 11200. 14600, 18000
Frequency (MHz)
3ite no. 3m Chamber DIata no. 71
Dis. / Ant. 3m ANT 1-18G int. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Temp:25.6' ;Humi:56%;Pres=s:101.52kPa
Engineer Tony
EUT Wirele=sz 3peaker
Fower DC 20V From Adapter Input AC 120V/60Hz
M/N AirStresm W3100
Test Mode T 2438.9153MH=
Adapter 2
int. Cable Lmp Emission
Fredq. Factor Loss Factor BEeading Lewvel Limits Margin Eemark
[MH=) [dE/m) [dE) [dB) (dBuW) (dBuV/m) (dBuW/m) [dB)
1 2435.91 27.80 6.67 34.12 105.47 105.62 74.00 -31.62 Peak
2 4377.83  31.37 12.07 31.90 42.38 53.9:2 74.00 20.08 Peak
3 ?316.74 35.55 11.57 31.99 52.93 69.11 74.00 4.89 Peak
4 7316.74 36.55 11.57 31.99 33.98 50.11 54.00 3.89 bverage
5 Q755,65 38.13 11.85 31.86 33.40 51.32 74.00 22.68 Peak
& 12194.57 38.67 11.20 35.69 36.22 E0.40 74.00 Z3.60 Peak
7 14833.45 41.45 10.91 33.58 32.80 51.63 74.00 22.37 Peak

Femarks=: 1.

Emis=zion Lewvel=

Antenna Factor + Cable Loss - Awp Factor + Reading.

The emizsion levels that are 20d4E below the official
limit are not reported.

EST Technology Co., Ltd
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FCC ID: O7TVMA191823

San Tun Management Zone,Houjie Town,
e rea Dongguan City, cuangdong, China
EST ii(?hll(]l(]g}' Tel:+86-769-53051888
Fax:+86-769-833081878

Data: 72 File: Dx'test data'2012'MMONITOR AUDHO.EMI (172)

120 Lewvel (dBulin) Date: 2012-05-13 Time: 11:09:29

FCC PART 15C PEAK

3
60
- o FCC PART 15C AV
T T
L¢hﬁawmqwb4““*”bﬂhﬁmmjzmwhrwwfhwwﬁmqurkmﬁfﬁ¢Hﬁi
01000 4400. 7800, 11200. 14600. 18000
Frequency (MHz)
3ite no. ¢ 3w Chamber Data no. : 72
Dis. / Aint. P 3m AT 1-18G Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / In=s. i Temp:25.6' ;Humi:56%;Press:101.52kPa
Engineer . Tony
EUT : Wireless 2peaker
Fower : DC 20V From Adapter Input AC 120V/60H=
M/ : Air3tream W3I100
Test MNode : T 2435.913MH=
Ldapter 2
Ant. Cable Amp Emi=ssion
Fredq. Factor Loss TFactor Beading Lewvel Limits Margin ERemark
[MH=z) [dE/m) [dB) (dE] (dBuv) (dBuV/m) (dEuWV/m) [dE)
1 2435.91 27.60 6.67 34.12 101.69 101.54 74,00 -27.54 Peak
2 4577.83 31.37 12.07 31.90 36.06 47 .60 74.00 Z26.40 Peak
3 7316.74 3I6.55 11.57 31.99 47 .57 63.70 74.00 10,30 Peak
4 7ils.74 36.55 11.57 31.99 354.57 S0.70 S54.00 3.30 Lverage
5 9755.65 38.13 11.65 31.86 33.37 51.:29 74.00 22.71 Peak
6 12194.57 385.67 11.20 35.89 32.88 47 .06 74.00 Z26.94 Peak
7 14833.483 41.48 10.921 33.56 32.68 E51.51 74.00 22.49 Peak

Femarks: 1. Emission Lewel= Antenha Factor + Cable Loss - Awmp Factor + EReading.
Z. The ewmiz=zion lewvels that are Z04E below the official
limit are not reported.
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EST Technology

FCC ID: O7TVMA191823

San Tun Management Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-53051555
Fax:+56-769-5330515875

Data: 73 File: Dtest data' 2012 MMONITOR AUDIO.EMI {172)
120 Level (dBuVin) Date: 2012-05-13 Time: 11:13:03
FCC PART 15C PEAK
3
60
| 5 ECC PART 15C AV
7
l:'10!]0 4400. 7800. 11200, 14600, 18000
Frequency (MHz)
3itce no. Jm Chamber Data no. T3
Dis. / Ant. 3m ANT 1-18G Ant. pol. VERTICAL
Limit FCC PART 15C PEAE
Env. / Ins. Temp:25.6' ;Hami:56%:Press:101.52kFa
Engineer Tony
EUT Wireless Speaker
Fower DC 20V From Adapter Input AC 120V/60H=z
MM AirStream W3100
Tezst Mode T 2477.315MH=
Adapter 2
Ant. Cable Amp Emission
Fredq. Factor Loss TFactor Reading Lewvel Limits Margin ERemark
[MH=) [dE /1) [dE) (dE) (dBEuWV) [(dBuV/m) (dBuWV/m) (dE]
1 2477.31 Z7.58 6.71 34.03 104.74 105.00 74,00 -31.00 Feak
2 4954.563  31.45 12.44 31.97 37.88 49,54 74,00 Z24.16 FPeak
3 7431.594 36.54 11.60 0 31.93 42,82 59,03 74,00 14,97 Peak
4 7431.594 36.54 11.60 0 31.93 33.82 E0.03 54.00 3.97 bverage
5 9909.25 35.14 11.81 31.76 35.87 53.86 74,00 Z0.14 Feak
& 12386.57 38.73 11.01 35.36 35.78 50.17 74,00 23.83 FPeak
7 14863.88 40.65 10.88 34.39 33,69 E0.83 74,00 23.17 Peak
Femarks: 1. Ewmission Lewvel= Antenha Factor + Cable Loss - Amp Factor + Reading.

The emission lewvels that are Z20dB helow the official
limit are not reported.

EST Technology Co., Ltd
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EST Technology

FCC ID: O7TVMA191823

Fan Tun Management Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-53081555
Fax:+86-769-8330815878

Data: 74

Level (dBulim}

120

File: D:test data'20 12 MMONITOR AUDICO.EMI {172)
Date: 2012-05-13 Time: 11:17:16

FCC PART 15C PEAK

60

5 FCCPART 15C AV

A i T U E ) SNPE

e

4400, 7300, 11200. 14600, 18000
Frequency {MHz)
3m Chatber Data no. 74
3m MNT 1-18G Ant. pol. HORIZONTAL
FCC PART 15C FELE
Temp:25.6' ;Hunmi: 56%Press: 101.52kKPa
Tony
Wireless Speaker
DC 20V From Adapter Input AC 120V/60Hz
Air3tream W3100
TX 2477.313HMH=
Ldapter 2
Ant. Cable Lmp Emizssion
Factor Loss Factor REeading Level Limit=s Margin ERemark
[dE/m) [EE) (dE) (ABuV) (dBuV/m) (dEuV/m) (dE)
Z7.58 .71 34.03 101.32 101.55 74.00 @ -27.58 Peak
31.49 12,44 31.97 37.11 49,07 74,00 24,93 Peask
36.54 11.60 31.93 40.:24 56.45 74,00 17.55 Peak
36.54 11.60 31.93 34.:24 50.45 54.00 3.55 byerage
3g.14 11.61 31.76 35.30 53.:29 74,00 20.71 Peak
38.73 11.01 35.36 33.85 458.23 74,00 25.77 Peask
40.65 10.55 34.39 33.°77 50.91 74,00 Z3.09 Peak

1000
3ite no.
Di=. / Ant.
Limit
Enwv. / Ins.
Engineer
EUT
Fower
M/
Test Mode
Frer.
[MH=z)
1 2477.31
2 4954 53
3 7431.94
4 7331.94
5 Q909,25
& 12386.57
7T 14563.58

Remarks: 1.

Emission Level=

Antenna Factor + Cable Loss - Amp Factor + Reading.

The emission lewvels that are 20dE below the official
limit are not reported.

EST Technology Co., Ltd
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FCC ID: O7TVMA191823

18000MHz-25000MHz

EST Technology

Fan Tun Managemwent Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-53031555
Fax:+56-769-533031578

Data: 75

Level (dBuvim)

120

File: Dx'test data 2012 MMONITOR AUDIOEMI {172)
Date: 2012-05-13 Time: 11:21:30

FCC PART 15C PEAK

G0

FCEHPART 15C AV

1MW
M

18000 19400. 20800. 22200. 23600, 25000
Frequency (MHz)}
3ite no. Jm Chamber Data no. : 75
Ii=s. / Aint. 3m ANT ABCOVE 158G Ant. pol. VERTICAL
Limit FCC PART 15C FPELE
Env. / Ins=s. Temp:25.6"' ;Haumi: 56%Press:101.52kPa
Engineer Tony
EUT Wireless Speaker
Power DC Z0V From Adapter Input AC 120V/60Hz
NS Air3tream W3I100
Test Hode TX 2403.555MH=
Adapter 2
Aint. Cable Amp Emission
Fredq. Factor Loss Factor Beading Lewvel Limits HMargin Femark
[MH=z) [(dE/m) (dE]) [dE]) (ABuV)] (dBuV/m) (dBuvV/m) [dE)
1 Z22335.00 45.77 zZ0.75 34.56 17.61 49 .57 74,00 24,43 FPeak
2 23943.00 45.81 21.99 32.85 17.66 52.41 74,00 Z21.5%9 FPeak

Emission Lewvel=

Antenna Factor + Cable Loss - hop Factor 4+ Reading.

2. The emission lewvels that are Z0dE below the official

limit are not reported.

EST Technology Co., Ltd
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FCC ID: O7TVMA191823

EST Technology

Jan Tun HManagemwent Zone, Houjie Town,
Dongoguan Citv, Guangdong, China
Tel:+586-769-830581885
Fax:+86-7659-830515875

Data: 76

Lewvel {dBuin)

120

File: D:test data'2012 MMONITOR AUDIO.EMI {172)
Date: 2012-05-13 Time: 11:25:09

FCC PART 15C PEAK

G0

FCC PART 15C AV

1MW
WMMWW

18000 19400. 20800, 22200. 23600, 25000
Frequency (MHz)
Fite no. 3 Chamber Data no. : 76
Dis. / A4nt. 3m ANT AEBVCE 158G Ant. pol. HORTIZCONTAL
Liwit FCZ PART 15C PELE
Env. / Ins. Temp:25.6"' ;Humi:56% ;Press:101.52kPa
Engineer Tony
EUT Wireless Speaker
Fower DC Z0V From Adapter Input AC 120V/60H=
JLEaY) AirStresm WI100
Test Mode TX 2403 .585MH=
Ldapter Z
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Beading Lewvel Limits Margin Femark
[MH=z) [dE/m) (dE) [dE]) (dBuV) (dBuV/m] [dBuV/m) (dE)
1 21339.00 44.09 20.28 35.49 15.09 45.97 74.00 25.03 Peak
Z  24015.00 45.60 2Z2.05 32.84 17.62 52.43 74.00 Z1.57 Peak
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Awp Factor + Reading.

2. The emission lewvels that are 20dBE below the official
limit are not reported.
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FCC ID: O7TVMA191823

EST Technology

Jan Tun Management Zone,Houljie Town,
Dongoguan City, Guangdong, China
Tel:+56-769-5330315558
Fax:+86-769-5330315875

Data: 77 File: D:test data'2012'MMONITOR AUDIO.EMI {(172)
120 Lewvel (dBuv/im) Date: 2012-05-13 Time: 11:28:37
FCC PART 15C PEAK
G0
FCC PART 15C AV
2
1MMMW
P L ST LR sy
013000 19400, 20800, 22200, 23600, 25000
Frequency {(MHz)
3ite no. 3 Chamber DIata no. 7Y
Dis. / A4nt. 3 ANT ABVOE 18G int. pol. HORTZONTAL
Limit FCC PART 15C PEAE
Env. / In=a. Temp:25.6' ;Huwi:56% ;Press:101.52kPa
Engineer Tony
EUT Wirelesz 3peaker
FPower DC Z0OV From Adapter Input AC 120%/60H=
MSH Air3tresm W3100
Test Mode T 2438.913MH=
Adapter 2
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Beading Lewvel Limit=s Margin Eemark
[MH=) (dE/m) [dE) [dE) (dBuv) (dBu¥/m)] (dBuV/m) [dB)
1 21073.00 46.25 20.16 35.73 16.85 47.53 74,00 26.47 Peak
2 23894.00 45.62 21.95 32.90 16.25 50.92 74,00 23.08 Peak

Emi=ssion Level=

2. The emission lewvels that are 20d4E below the official

Antenna Factor + Cable Loss - Awp Factor + Reading.

limit are not reported.
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FCC ID: O7TVMA191823

EST Technology

Jan Tun Management Zone,Houjie Town,
Dongguan City, Guanhgdong, China
Tel:+56-769-3305818585
Fax:4+586-769-833081875

Data: 78

Level (dBuVimj)

120

File: D:test data'2012'MMONITOR AUDIOLEMI (172)
Date: 2012-053-13 Time: 11:32:13

FCC PART 15C PEAK

G0

FCL PART 15C AV

1MMWW
MWWW

013000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
Fite no. 3m Chamber Data no. : 78
Dis. / Ant. 3 ANT ABCOWE 180G Ant. pol. VERTICALL
Limit FCC PART 15C PEAKE
Env. / Ins. Temp:25.6' ;Humi: 56%;Press:101.52kPa
Engineer Tony
EUT Wirele=ss Speaker
Fower DC 20V From Adapter Input AC 120V/ 60H=
MM Air3tream W3100
Test HNode T 24385.9153MH=
Ldapter 2
int. Cahle Lmp Emizs=ion
Fredq. Factor Loss Factor Beading Lewvel Limits HMargin ERemark
[MH=) [dE /) [dE) [dE) (dBuV)] (dBuV/m) [dBuWV/m) [dE)
1 21199.00 4s.15 20.22 35.82 17.78 45.56 74,00 Z25.44 Peak
Z2 23873.00 45.63 21.94 32.93 16.81 51.45 74,00 Z22.55 Peak

Femarks: 1. Emission Level= Antenna Factor + Cakble Loss - Amp Factor + Reading.
Z. The emwission lewvels that are Z20d4dE below the official
limit are not reported.
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EST Technology

SZan Tun Management Zone,Houjie Town,
Dongouan City, Guangdong, China
Tel:+56-7659-833051555
Fax:4+86-7659-83021878

Data: 79

Level {dBul/im)

120

File: D:test datat2012'MMONITOR AUDIO.EMI {172)
Date: 2012-05-13 Time: 11:35:55

FCC PART 15C PEAK

G0

1M
WW

FCCPART 15C AV
Pt e byt

18000

3ite no.
Di=. / Ant.
Limit

Exnv. 7/ Ins.
Engineer
EUT

Fower

M/

Test HMode

Freq.
[MH=z)

21374.00
23964.00

Remmarks:

Emi=s=sion Lewel=
The emission lewvels that are Z0dE below the official

19400. 20800. 22200. 23600, 25000
Frequency (MHz)
3 Chamber Data no. 7a
3m AWNT ABVOE 183G Ant. pol. HORIZONTAL
FCC PART 152 PELE
Temp:25.6' ;Humi:56%:Press:101.52kPa
Tony
Wireless Speaker
DC 20V From Adapter Input AC 120V 60H=
Air3tream W3100
TEX 2477.313MH=
Adapter 2
Ant. Cakble Awp Emis=sion
Factor Loss Factor Reading Lewvel Limits Margin PRemark
(dE/m) (dE) (dE) (dBuv) (dBuV/m) (dBEuW/m) (dE)
45,028 20.29 35.46 17.60 458,51 74,00 25.49 Peak
45.61 22.02 32.83 16.94 51.74 74.00 Z22.26 Peak

Antenha Factor + Cabhle Loss - Awp Factor + Reading.

limit are not reported.
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EST Technology

San Tun Managewent Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+36-769-53051535
Fax:+36-769-53051575

Data: 80

Level (dBuv/imj)

120

File: D:test data'2012'MMONITOR AUDIO.EMI {172)
Date: 2012-05-13 Time: 11:38:38

FCC PART 15C PEAK

60

FCC PART 15C AV

1WMW
JLMMW‘WM&M

2

013000 19400, 20800. 22200. 23600. 25000
Frequency (MHz)
3ite no. 3m Chamber Data no. @ S0
Dis. / Aknt. 3m ANT AEBCWE 18G Ant. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Temp:Z25.6' Humi:56%Press:101.52kPa
Engineer Tony
EUT Wireless 3Jpeaker
Power DC 20V From Adapter Input AC 120V/60Hz
M/ hirStresm W3100
Test Maode TX 2477 .315HMH=
Adapter 2
int. Cakble Amp Emizssion
Fredq. Factor Loss Factor Reading Level Limits HMargin ERewmark
[MH=) [dE/m) (dE] [dE) (dBEuY)  (dBuV/m) (dBuWV/m) (dE]
1 21374.00 46.08 20.29 35.486 15.96 46.87 74,00 27.13 Peak
2  23943.00 45.61 21.99 32.85 15.:20 49.95 74,00 zZ4.05 Peak

Remarks: 1.

Einizs=sion Lewel=

hntennas Factor + Cable Loss - Awp Factor 4+ Reading.

2. The emission lewvels that are 20dE helow the official

limit are not reported.
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9. BAND EDGE COMPLIANCE

9.1. Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in 15.209, all
the other emissions outside operation frequency band 2400MHz to 2483.5MHz shall be at least
20dB below the fundamental emissions, or comply with 15.209 limits.

9.2. Block Diagram of Test setup

ANTENNA TOWER

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

————3METERS ——

EUT and
Support System

1.5m(L)*1.0m(W)*0.8m(H TURNTABLE | g METER
(L)*1.0m(W) (H) ) (WOOD)

GROUND PLANE

9.3. Test Procedure

EUT was placed on a turn table, which is 0.8 meter high above ground. The turn table can rotate 360 degrees to
determine the position of the maximum emission level. Power on the EUT and let it working in test mode, then
test it. EUT is set 3 meters away from the receiving antenna, which is mounted on a antenna tower. The antenna

can be moved up and down between 1 meter and 4 meters to find out the maximum emission level. Both
horizontal and vertical polarization of the antenna are set on test.

Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of emissions

(a) PEAK: RBW=VBW=1MHz / Sweep=AUTO
(b) AVERAGE: RBW=1MHz / VBW=10Hz / Sweep=AUTO

9.4. Test Result

EUT: Wireless Speaker M/N: AirStream WS100

Power:DC 20V From Adapter Input AC 120V/60Hz

Test date: 2012-05-13  Test site: 3m Chamber Tested by: Tony Tang
Test mode: Tx Mode

Pass

Note: If the PK measured levels comply with average limit, then the average level were deemed to
comply with average limit.
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9.5. Test Data

Power From Adapter 1

EST Technology

San Tun Managemwent Zone,Houjie Town,

Fax:i+36-765-533031373

Dongoguan City, Guangdong, China
Tel:+56-7559-5308158585

Data: 65 File: D:test datat2012'MMONITOR AUDIOEMI (172}
120 Level {dBulim) Date: 2012-05-12 Time: 19:40:30
)
FCC PART 150 PEAK
60
FCC PARIMSC RV
i
1
WWWJW
02300 2322, 2344, 2366. 2388. 2410
Frequency {MHz)
3ite no. 3m Chamber Data no. : 65
Dis. / ALnt. 3m ANT 1-18G Ant. pol. : HORIZONTALL
Liwit FCC PART 15C PELE
Env. / Ins. Temp:25.6' ;Humi: 56% ;Press:101.52kPa
Engineer Tony
EUT Wirele=s=s Speaker
Fower DC 20V From Adapter Input AC 120V/60H=
M/ AirStream W3100
Test Hode TX £403.5535MH=
bdapter 1
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MH=z) [dE /1) (dE) (dE) (dBuW) (dBuV/m) (dBuW/m) [dE)
1 2354.34 2Z27.70 6.5 3J4.=22 40.96 41.02 74.00 3z .98 Feak
2 2390.00 27.64 6.62 34.19 35.83 35.90 74.00 38.10 Peak
3 2399.44 27.61 6.62 34.15 51.1%9 51.:24 74.00 22.76 Peak
4 2400.00 27.61 G6.62 34.15 45.15 45.20 74,00 25.80 Feak
5 2403 .82 27.61 6.64 34.15 104.35 104.45 T4.00 -30.45 Feak
Femarks: 1. Emission Lewel= Antenna Factor 4+ Cable Loss - AMnp Factor + Reading.
Z. The emission lewvels that are 20dB helow the official
limit are not reported.
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EST Technology

Jan Tun Managetment Zone,Houljie Town,

Tel:+56-769-53051555
Fax:+36-769-33031573

Dongguan City, Guangdong, China

Data: 66 File: D:'test data'2012'MMONITOR AUDIO.EMI (172}
120 Level {dBulim) Date: 2012-05-12 Time: 19:46:34
a
FCC PART 150 PEAK
G0
FCC PART IS RV
ok
1
WWWWWMMW
02300 2322, 2344. 2366. 2388. 2410
Frequency (MHz)
S3ite no. 3m Chamber Data no. : 66
Dis. / Ant. 3m AT 1-18G Ant. pol. @ VERTICAL
Limit FCZ PART 15C PEAK
Env. / Ins. Temp:25.6"' ;Humi: 56% ;Press:101.52kPa
Engineer Tony
EUT Wireless Speaker
Power DC ZO0V From Adapter Input AC 120V/60Hz
MW Air3tresm W3100
Test Hode TX 2403 .555MH=
Adapter 1
Ant. Cable Lmp Emission
Fredq. Factor Loss Factor RBeading Lewvel Limits Margin Eemark
[MH=z) [ dE /) [dE) (dE) (dBEuV) [(dBuW/m) (dBuV/m) [dE)
1 Z2354.34 27.70 .53 34.22 39.59 39.65 74,00 34.35 FPeak
2 Z2390.00 27.64 .62 34.19 35.88 35.75 74.00 38.25 Peak
3 2399.44 27.61 .62 34.15 49.14 49.19 74.00 Z4.51 FPeak
4 z400.00 @ 27.61 .62 34.15 46.45 46.50 74,00 Z7.50 FPeak
= 2403 .82 27.61 .64 34.18 109.25 109.35 74,00 -35.35 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cakle Loss - Amp Factor + Reading.
2. The emission lewvels that are Z20d4dB kbelow the official
limit are not reported.
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EST Technology

San Tun Managerwent Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-550531558
Fax:4+86-769-83081878

Data: 67 File: D:test data'2012'MMONITOR AUDIOEMI (172)
120 Level (dBuvim}) Date: 2012-05-12 Time: 19:53:26
1
FCC PART 15C PEAK
60
i J FCC PART 15C AV
l i
2 3
WWMMMWWW
024?0 2476, 2482, 2488. 2494, 2500
Frequency (MHz)
3ite no. Jm Chamber Data no. : 67
Ii=s. / Ant. 3m ANT 1-18G Ant. pol. VERTICAL
Limit FCC PART 15C PELE
Exv. / Ins. Tewp:25.6" ;Humi:56%:Press:101.52kPa
Engineer Tony
EUT Wireless Speaker
Power DZ 20V From Adapter Input AC 120V/60Hz
i) Air3tream W3I100
Test HMode TX 2477.315MH=
hdapter 1
Ant. Cable Amp Emmission
Fredq. Factor Loss Factor Reading Level Limits Margin ERemark
[MH=z) [dE/ m) (dE) (dE] (dBEuW) (dBuV/m) (dBuV/m) (dE)
1 Z2477.32 Z7.55 .71 34.03 109.50 109.76 74.00 -35.76 Peak
2 24533.50 27.58 .71 34.03 37.57 37.83 74.00 36.17 Peak
3 2490.97 27.58 .73 34.03 36.06 36.34 74,00 37.66 Peak

Femarks: 1.

Emission Lewvel=

Intennha Factor + Cable Loss - Amp Factor + Reading.

Z. The emission levels that are 20dB below the official
limit are not reported.
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Jan Tun Management Zohe,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-330515855
Fax:+56-769-33051575

EST Technology

Data: 68
Level (dBuVm)

File: D:test data2012'MMONITOR AUDIC.EMI {172}

Date: 20112-05-12 Time: 195717
120

FCC PART 15C PEAK

FCC PART 15C AV

G0
5 A

[}
L}

024?0 2476. 2482, 2488, 2494, 2500
Frequency {(MHz)
3ite no. : 3 Chamber Data no. : 63
Dis. / Ant. 1 3m ANT 1-18G hnt. pol. HORIZCOWTAL
Limit FCCZ PART 15C PELE
Env. / Ins. Temp:25.6' ;Hunmi:56%:Pres=:101.52kPa
Engineer Tony
EUT Wireless Speaker
Fower DC Z0V From Adapter Input AC 120V/60H=z
M/ LirStream W3100
Test Hode TX 2477.313MH=
Adapter 1
Ant. Cable Lmp Emis=ion
Fredq. Factor Loss Factor Reading Level Limits Margin ERemark
[MH=z) (B /) [dE) (dE) (dBuV) [(dBuW/m) (dBuV/m) [dE)
1 2477.32  27.58 .71 34.03 103.47 103.73 74,00 0 -z29.73 Peak
2 Z453.50 2z27.58 g.71 34.03 37.55 37.584 74.00 36.168 Peak
3 z490.91 2z27.58 .73 34.03 356.77 37.05 74.00 36.95 Peak

Emission Lewvel= Antenna Factor + Cable Loss - Awmp Factor + Reading.
2. The emission lewvels that are 2Z0dEB kbelow the official

limit are not reported.
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Power From Adapter 2

EST Technology

Jan Tun Management Zone,Houjie Town,
Dongguan City, Guangdong, China

Tel:+56-769-330313335
Fax:+56-7069-33031373

Data: 81

Lewvel (dBulim)

File: D:test data'2012 MMONITOR AUDIO.EMI {172)

Date; 2012-05-13 Time; 11:42:05

120

FCC PART 150 PEAK

G0

FCC PARINS 1"
1
MMWWMWWWWM
02300 2322, 2344. 2366. 2388. 2410
Frequency (MHz)
3ite no. 3m Chatrber Data no. @ 51
Dis. / Ant. 3m AT 1-18G int. pol. : HORIZONTAL
Limit FCZ PART 15C PEAE
Env. / Ins. Tewp:25.6"' Humi:56%Pres=s:101.52kPa
Engineer Tony
EUT Wireless Speaker
FPower DC ZOV From Adapter Input LZ 120V/60H=
M/N AirStream W3100
Test Mode TE 2403 .535MH=
Adapter 2
int., Cakhle Lmp Emi=sion
Fredq. Factor Loss Factor BEeading Level Limits Margin Femark
[MH=) [dB /) [dE] [dE) (dBuW)] [(dBuV/m) (dBuW/m) [dB)
1 2354.34 27.70 6.58 34.22 35.97 39.03 74,00 34.97 Peak
2 2390.00 27.64 6.62 34.19 35.71 35.78 74,00 38.22 Peak
3 2399.44 27.61 6.62 34.18 52.55 52.80 74,00 21.40 Peak
4 2400.00 27.61 6.62 34.18 45.25 45.30 74,00 25.70 Peak
5 2403.62 27.61 6.64 34.15 101.44 101.51 74,00 -27.51 Peak

Femarks: 1.

Emi=s=ion Lewvel=

The emission lewvels that are Z0dE below the official
limit are not reported.

Antenna Factor + Cable Loss - Lmp Factor + EREeading.
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EST Technology

SJan Tun Management Zone,Houjie Town,

Tel:+36-769-33031355
Fax:+36-769-33031375

Dongoguan City, Guangdong, China

Data: 82 File: Dxest data' 2012 MMONITOR AUDIC.EMI {172)
120 Lewvel (dBulim) Date; 2012-05-13 Time: 11:49:04
a
FCC PART 150 PEAK
G0
FCC PARTISC WY
53
1
MWWMMWWM
02300 2322, 2344, 2366. 2388. 2410
Frequency (MHz)
3ite no. 3m Charmber Data no. : 52
Dis. / A4nt. 3 ANT 1-18G Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK
Env. / In=a. Temp:25.6' ;Huni:56%Pres=s:101.52kPa
Engineer Tony
EUT Wireless Speaker
FPower DC Z0V From Adapter Input AC 120V/60H=
M/ bir3tream W3100
Test Mode TX 2403 .555MH=
Ldapter 2
int. Cable Lmp Emission
Fredq. Factor Loss Factor EBEeading Level Limits Margin Eemark
[MH=) [dE/m) [dE) [dE) (ABuV)] (dBuW/m) (dBuW/m) [dE)
1 2354.34 27.70 .58 354.22 41.85 41.71 74,00 32.29 FPeak
2 Z390.00 27.64 G.62 34.19 35.70 35.77 74 .00 35.23 Peak
3 2399.44 27.61 .62 34.18 50.e0 50.85 74,00 23.35 FPeak
4 Z2400.00 27.61 .62 34.183 47.03 47 .05 74,00 Z6.92 FPeak
= 2403 .62 27.61 .64 34.153 106.01 106.05 v4.00 -32.05 FPeak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Awp Factor 4+ Reading.
Z. The emission lewvels that are Z0dE below the official
limit are not reported.
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EST Technology

Jan Tun Management Zone,Houjie Town,
Dongguan City,Guangdong, China
Tel:+56-769-5305158585
Fax:4+56-769-530581875

Data: 83

Level (dBuvim)

120

File: [xtest data'2012'MMONITOR AUDNO.EMI (172)
Date: 2012-05-13 Time: 11:55:26

. FCC PART 15C PEAK
G0
N j\ fﬁ FCC PART 15C AV
KJ T v
2 3
LY, KPR VS PP S RSP S ST A S S
024?0 2476, 2482, 2488. 2494, 2500
Frequency (MHz)
3ite no. 3 Chawber Data no. : 53
Di=. / Ant. 3 ANT 1-18G int. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Temp:25.6' ;Humi:56% ;Pre=ss:101.52kPa
Engineer Tony
EUT Wirele=ss Speaker
Fower DC ZO0V From Adapter Input AC 1Z0V/60H=z
M/N Air3tresm W3100
Test Mode T 2477.315MH=
Adapter 2
int. Cable Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Femark
[MH=) (dEB/m) (dE) (dE) (dBuWV) (dBuV/m) (dBuV/m) 1dE)
1 2477 .32 27.58 6.71 34.03 104.15 104.44 74.00 -30.44 Peak
2 2433.50 27.58 6.71 34.03 38.62 358.88 74.00 35.12 Peak
3 2485.57 27.58 6.73 34.03 38.1Z2 35.40 74.00 35.60 Peak
Femark=: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Beading.

2. The emission lewvels that are Z0dE below the official
limit are not reported.
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Jan Tun Management Zone,Houjie Town,
i rem Dongguan City,Guangdong, China
EST 1 ii(?hll(]l(]tﬁ' Tel:+36-769-33031568
Fax:4+56-769-5330581375

Data: 84 File: D:test data'2012MMONITOR AUDICLEMIE {172)
120 Level (dBuvim) Date: 2012-05-13 Time: 12:02:00
1
FCC PART 15C PEAK
60
i fﬂ FCC PART 15C AV
4
4 3
HMWWMWMW
024?0 2476, 2482, 2488. 2494, 2500
Frequency (MHz)
3ite no. i 3m Chamber Data no. : 54
Dis. / Ant. T 3m ANT 1-18G hnt. pol. : HORIZONTAL
Limit : FCC PART 15C PELAK
Env. / Ins. : Tewmp:25.6' ;Humi:56%;Press:101.52kPa
Engineer : Tony
EUT 1 Wireleszs Speaker
Fower : DC Z0V From Adapter Input AC 120V/60Hz
M/N ! Air3tresm W3100
Test Mode : TX Z2477.313MH=
Adapter 2
Ant. Cable Lmp Emis=sion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Femark
[MH=z) (dEB/m) (dE] (dE) (dBuW) (dBuV/m) (dBuV/m) [dE)
1 2477.32  27.58 .71 34.03 100.8%6 101.1:2 74.00 0 -27.12 FPeak
2 2483.50 27.58 G.71 34.03 37.89 38.15 74.00 35.85 Peak
3 2489.92 27.58 .73 34.03 36.87 37.15 74.00 36.85 FPeak
Femark=: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Beading.

2. The emission lewvels that are 20d4F below the official
limit are not reported.
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10.POWER LINE CONDUCTED EMISSIONS

10.1.Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

10.2.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT was charged form PC’s USB
port which connected to the power mains through a line impedance stabilization network (L.I1.S.N. 1#).. Both sides
of AC line are checked to find out the maximum conducted emission. In order to find the maximum emission
levels, the relative positions of equipment and all of the interface cables shall be changed according to ANSI C63.4:
2003 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS30) is set at 10kHz.

The frequency range from 150kHz to 30MHz is checked.

10.3.Test Result

0.15MHz—30MHz Conducted emissison Test result
EUT: Wireless Speaker M/N:AirStream WS100
Power:DC 20V From Adapter Input AC 120V/60Hz
Test date: 2012-5-3  Test site: 3m Chamber Tested by: Bible.Hu
Test mode: Tx Mode

Pass
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10.4.Test data

Power From Adapter 1

EST Technology

San Tun Managemwment Zone,Houjie Town,
Dongoguan, Guangdong, China
Tel:+536-769-830815888
Fax:+56-769-530581575

Data: 61 File: D:test data 2012 MMONITOR AUDIO.EMI {G8)
0 Lewvel (dBuv) Date: 2012-05-03 Time: 16:37:15
FCC PART 15B QP
|
i FCC PART 158 AV
40
4 ;
i B
1 12
15 2 5 2 5 10 20 30
Frequency (MHz)
3ite no. E3T 544 Shielded Room Data no. t 6l
Limit FCC PART 15B oQF LINE Phase : LINE
Env. / Ins. Temwmp:25.3'C Humi:55% Press:101.50kPa
Engineer Eible
EUT Wireless Speaker
FPower DC Z0V From Adapter Input AC 1Z0V/60H=z
M/ bir3tream W3100

Test HMode

TX MODE
Ldapter

Feading
[dEuV)

1

Emi=sion

Lewvel

[dBuw, )

Margin Remark
[dB)

L T B VN 5 RS R TV R N R

e e
SR ]

S

H=OOOOoOOoOoOOoOoooO

iT.85
15.82
3d1.64
1a.04
30.69
5.24
20.42
5.97
14.14
1.90
12 .47
1.55

57.
3g.
54.
35.
s0.
4.
39.
Z25.
.59
Z21.
.04
21.

33

3z

27
24
a5
45
10
65
g4
39

35

12

Limits
[dBuv/m)
65.87 ]
EE5.87 17
64,28 10
54,28 1s
63 .10 13
53.10 25
EE.49 16
46.49 21
E&.00 22
46 .00 24
60.00 27
E0.00 28

.60
. B3
23
.53
.00
.35
. B85
.10
.41
.65
.98
.85
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EST Technology

San Tun Management Zone,Houjie Town,
Dongouan, Guangdong, China
Tel:+56-75659-53051555
Fax:+86-769-83021878

Data: 63 File: D:test data'2012'MMONITOR AUDIO.EMI {G8)
0 Level {dBuV) Date: 2012-05-03 Time: 16:40:17
FCC PART 15B QP
Wl
3p, FCC PART 15B AV
%
40
f i i
1
4
B 1P 112
0.15 2 5 1 2 L] 10 20 30
Frequency (MHz)
3ite no. E3T 844 3hielded FRoom Data no. HE 3]
Limit FCC PART 15E QF LINE Pha=se NEUTRALL
Env. / Ins. Temp:25.3'C Huni:58% Press:101.50kPa
Engineer Eible
EUT Wireles=s Speaker
Fower DC 20V From Adapter Input AC 120V/60Hz
M/ Air3tream W3100
Test HMode TX MODE
Ldapter 1
Emis=sion
Freq Feading Lewvel Limits Margin Femark
[MH=) [dEuV) [dBuv /) (dBuv/m) [dE)
1 0.15 38.85 Eg.12 66,00 7.88 QF
2 0.15 15.958 35.25 546.00 20.75 bverage
3 0.z0 30.37 49,77 63,62 15.85 QF
4 0.z0o 2.60 28.00 E3.62 25.62 bverage
E 0.47 22.84 42,24 Eg.54 14.30 QF
& 0.47 13.72 33.12 46,54 13.42 bverage
7 0.96 12.57 32.00 56.00 24.00 QF
g 0.9& 0.89 20.12 44,00 25.88 bverage
= 2.95 13.54 33.02 L&.00 22.98 QF
10 2.95 1.53 21.01 44,00 24.99 bverage
11 11.32 10.79 30.40 &0, 00 29.60 QF
12 11.32 0.51 20.12 Eo0.oo 29.88 bverage
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Power From Adapter 2

EST Technology

Jan Tun Managetment Zone,Houljie Town,
Dongguan, Guangdong, China
Tel:+56-769-53305815858
Fax:4+56-769-53058158738

Data: 65 File: D:test data'2012'MMONITOR AUDIOEMI (G8)
0 Level (dBuV) Date: 2012-05-03 Time: 16:43:30
FCC PART 15B OP
FCC PART [15B AV
40 <
L Y gl
4 ]
R 0 -
0.15 2 5 2 5 10 20 30
Frequency (MHz)
Jite no. EST 544 Shielded Room Data noao. HE =
Limit FCC PART 15E oQF LINE Phase : HNEUTELL
Env. / Ins. Temwmp:25.3"'C Huwni:55% Press:101.50kFPa
Engineer Eikble
EUT Wireless Speaker
Fower DC Z0V From Adapter Input AC 120V/60H=z
MSN bir3tresmm W3100
Test Mode TEZ MODE
Ldapter 2
Emizs=ion
Freg Feading Lewvel Limits HMargin FEemark
[MH=z) [dBuv) [(dBuv/m)] (dBEuv/m) [dE)
1 0.15 ZB.Z268 45.53 65.91 Z20.38 P
2 0.15 5.05 24,32 55.91 31.59 hrerage
3 0.54 19.4¢58 38.88 59.13 Z20.25 P
4 0.54 5.59 28.31 49.13 Z0.82 hrerage
= O.61 G.25 Z5.65 S56.00 i0.32 QF
& .61 0.59 Z0.32 46.00 Z5.65 herage
7 0.54 7.55 26.99 56.00 Z29.01 QF
g 0.54 0.58 20.32 46.00 25.68 hrerage
=l 1.55 5.33 24.78 Eg.00 31.:22 P
10 1.55 a.87 20.32 45.00 25.68 hrerage
11 17.47 8.27 2g.00 &0.00 32.00 QF
1z 17.458 1.60 21.33 Eo.0oo 28.67 hrerage
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San Tun Management Zone,Houjie Town,
[ Dongguan, Guangdong, China
EST 1 iiChll(Jl(Jtﬁ' Tel:+386-769-830515858
Fax:+56-769-83051575
Data: 67 File: Dxtest data'2012'WMMONITOR AUDIC.EMI (68)
OLeveI (dBuv) Date: 2012-05-03 Time: 16:45:13
FCC PART 15B QP
FCC PART 15B AV
40
|
1
f g m
0.15 2 5 1 2 5 10 20 30
Frequency (MHz)
3ite no. E3ST 544 Shielded Room Data no. 67
Limit FCC PART 15E QP LINE Fhase LINE
Env. / Ins. Temp:25.3'C Humi:55% Press:101.50kKFPa
Engineer Eible
EUT Wireless Speaker
Fower DC 20V From Adapter Input AC 120V/60H=z
M/N Lir3tresm W3100
Test Mode TX MODE
Ldapter =
Emission
Freg Feading Lewvel Limits HMargin ERemark
[MH=z) [dBuW) (dBuw/m) (dBEuvim) (dE]
1 0.15 25.81 45,23 65.91 20.68 QF
2 0.15 T.93 Z7.35 55.91 28.56 bverage
3 0.34 19.14 38.58 Eo9.31 20.73 QF
4 0.34 Q.77 29.:21 49.31 Z20.10 bverage
k o.7s8 6.20 25.61 E&.00 30.39 QF
& 0.75 0.96 Z20.37 46.00 25.63 bverage
7 1.09 6.53 26.00 E&.00 30.00 QF
g 1.0%9 1.15 Z0.65 46.00 25.35 bverage
Q 3.07 5.49 24,97 E&.00 31.03 QF
10 3.07 0.54 z0.32 46.00 25.65 bverage
11 20.27 7.44 27.09 a0.00 jz2.91 QF
1z 20.27 Z.36 Zz.01 50.00 27.99 bverage
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11. ANTENNA REQUIREMENTS

11.1.Limit

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of
directional gain greater than 6dBi are used, the power shall be reduced by the amount in dB that the

directional gain of the antenna exceeds 6dBi.

11.2.Result

The antennas used for this product are integral Patch Antenna and that no antenna other than that
furnished by the responsible party shall be used with the device, the maximum peak gain of the
transmit antenna is only 2.2 dBi.
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12. TEST SETUP PHOTO
Conducted Test
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Radiated Test (30-1000 MHz

Radiated Test (1000-25000 MHz)
N
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13.PHOTOS OF EUT

External Photos
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External Photos
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Internal Photos
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Internal Photos
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Internal Photos

Antenna
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Internal Photos
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Internal Photos
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